
FINAL REPORT

EVALUATION OF WATER TREATMENT PLANTS IN INDIA

SPONSOR

CPHEEO, MINISTRY OF URBAN DEVELOPMENT,

GOVERNMENT OF INDIA

LIBRARY. ;;nrN':<,
CENT;": 7 H':- Or
A M D • • • • . - v v ; - : : ; • • ;

.VJÏ'-:. i-\i iM...

ISN:

.MCE Ï
SUPPLY |

NATIONAL ENVIRONMENTAL ENGINEERING
RESEARCH INSTITUTE

NEHRU MARG, NAGPUR -440020

JUNE 1989

Ä2-J//5? -



FOREWORD

In the context of India's commitment to the goals of International Drinking
Water Supply and Sanitation Decade (IWSSD) and "Health for All by 2000 A.D.",
investments in water supply sector have been stepped up significantly. Effective
operation and maintenance of the assets already created and the new facilities that
would come up is a sine qua non to ensure a commensurate return in the form of safe,
[...]
electricians (2 nos), fitter (1 no), Filter bed operators (4 nos), helpers (6 nos), filter bed
cleaners (4 nos), a watchman and a gardener. The operating staff at the water works
have not undergone any formal training for the job assigned. The plant housekeeping,
in general, was found poor.

Financial aspects
The annual cost of operation and maintenance of the treatment plant has been

reported as Rs. 56.7 lakhs and the cost of water treatment works out to Rs. 0.35/m3.

RECOMMENDATIONS

* The raw water flow indicating device installed at the plant shold be got
repaired/replaced and maintained properly to enable proper operation and
control ofthe treatment plant.

* Conditioning of low turbidity raw waters by application of a nominal
dose of alum is necessary for effective removal of turbidity and bacteria during
filtration. It is,therefore, desirable to continue alum addition even when raw
water turbidities are low.

* Single point application of alum be discontinued and the solution added
across the width ofthe channel through a perforated pipe. This would ensure
proper dispersion of the coagulant into the incoming raw water.



107

* The alum solution doser should be got repaired and its functionality ensured
for application of appropriate dosages.

* Measures should be taken to increase the present speed (6-8 rpm) of the
mechanical rapid mixer to about 100 rpm for achieving effective coagulation.

* There is no equipment for proper metering and regulation of chlorine
dose. The present practice of bubbling chlorine gas directly into the filtered
water channel should be discontinued and measures taken to instal a chlorinator
of appropriate capacity.



wwvmr
MAIN FROM
TATIFUOI rouse

STILLING CHAMffR

CLARiFLOCCULATCftS

W**H MATER
TàMK

CLIAR WATC*

CftVOtR

RAPID GRAVITY FILTER HOUSE
FILTERS- TWOS

CLEAR WATER
SUMP

PUMP
HOUSE

TO TOWN SERVICE
,, RESERVOIR

UtOT TO SCAIE)

FIG 1.3 LAY(XTTP1JVN OF VBAKHAPATNAM WATER TREATMENT PLANT



109

TABLE 1.7

PLANT SUMMARY DATA - VISAKHAPATNAM

GENERAL

Name and location

Year of construction

Design capacity

O A M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw water gravity main

Raw water flow measurement

Pre-treatment

Coagulation

-Chemical used

- Type of mixing with

Ftocculation

- Method / Type of unit

- No. & Dimensions

- Detention time

: Tatipudi Water Treatment Plant,
Krishnapuram,Visakhapatnam

: 1967

: 45.4 mid

: Visafchapamam Municipal Corporation

: Tatipudi Reservoir across Gosthani river

: Conventional with rapid sand filters

5762 m length, Prestressed Concrete,
900mmdia

Parshall flume with Flow indicator of capacity
0-2500 mVhr.

Alum

Mechanical mixer details 1 No.,2.5 m dia,
3.75 SWD

Mechankal/Clariflocculator

2 Nos., each 13.3 m dia.

40 minutes



110

Sedimentation

-Typeofunit(s)

- No. À size of unit(s)

- Surface overflow rate

- Detention time

Filtration

-Typeofunit(s)

• No. & size of unit(s)

- Rate of filtration

- Filter media

.Sand size

. Depth of sand

. Supporting gravel

- Backwash arrangements

.Method

Washwater tank cap.

Disinfection

- Bleaching powder/
Chlorine gas

Clear Water Reservoir

- Type, No. & Capacity

- Pump details

: Radial flow

2 Nos., each 30.5 m dia. 3.75 SWD

1.65 m/hr

3hrs

: Rapid gravity

7 Nos., each 9.45 x 7.0 m

: 6.0 m/hr

E.S.-0.7mm,U.C.-1.4

; 70 cm

: 45 cm depth

Air scour followed by water wash

180 m3

Chlorine gas

R.C.C., 1 No., 900 in3

3 Nos., 270 HP each with a discharge
capacity of 32900 lpm.



I l l

T A B L E U

PHYSICO • CHEMICAL AND BACTERIOLOGICAL QUALITY OF
RAW AND FINISHED WATERS

TATIPUDI WATER TREATMENT PLANT - VLSAKHAPATNAM

PARAMETERS

PfcyskwcheMfcal

Tuibidity(NTU)

pH

Total Alkalinity

(CaCO,)

Hairiness (CaCO,)

Total

Caitwnate

Noa Caibooate

Calcium (Ca)

Magnesium (Mg)

Chlorides (Cl)

Sulphates (SO4)

Iron (Fe)

Fluoride (F)

BadcrMocicNl (MPN/100 ML)

Total cottfonn

Fecal coUfotnt

ILfioJi

Fecal streptococci

RAW

150

7.8

64

84

64

20

14

12

9

9

0.7

0.2

NIL

43

43

39

I VISIT

FINISHED

3

7.8

56

90

56

34

15

13

10

30

Tr.

0.2

9

NIL

NIL

NIL

RAW

0.1

8.2

94

86

86

NIL

18

10

11

NIL

NIL

0.8

NIL

4

4

2400

II VISIT

FINISHED

0.1

8.2

94

86

86

NIL

22

7

12

NIL

NIL

0.6

NIL

NIL

NIL

NIL

All the values except pH and turixdity ate expressed at mg/1



112

TABLE 1.9

PLANT PERFORMANCE AT VARIOUS STAGES OF TREATMENT

TAT1PUDI WATER TREATMENT PLANT • VISAKHAPATNAM

PARAMEIERS VISIT RAW SETTLED FILTERED FINISHED
WATER WATER WATER WATER

Ttuttdity I ISO 8.5 3.0 3.0
(NTÜ)

n o.i o.i o.i o.i

T. Colifofm I 240 29 23 NIL
(MPN/100ML)

H 9 NIL 930 NIL

I 43 9 9 NIL
(MPN/100ML)

H 4 NIL 93 NIL



113

PRATAPRUDRA WATER WORKS - WARANGAL

INTRODUCTION

The city of Warangal had its first water supply system of 8.17 mid
commissioned in the year 1939 with Dharmasagar tank as the source. The supply was
augmented to 11.35 mid in the year 1968. In view of the limited capacity of the original
source, the subsequent augmentation in the year 1982 has been based on Kakatiya Canal
as the source of supply. The canal is fed from the lower Maneru dam constructed
across river Godavari in Karimnagar District. The raw water is drawn from two
locations, viz. behind Kakatiya University campus and near Autonagar at Desaipetand
pumped to Prataprudra and Rudrambha water works respectively. The Pratapmdra
water treatment plant with a design capacity of 37.23 mid has been evaluated for its
performance. The schematic flow sheet and the plant summary data are given in Fig. 1.4
and Table 1.10 respectively. The plant is maintained by the State PHED and
Warangal Municipality.

PLANT APPRAISAL

Raw water quality and flow measurement
Raw water from Kakatiya canal is pumped to the treatment plant except during

the canal closure period when raw water is drawn from Dharmasagar Tank by gravity.
Provision.therefore, has been made to pump canal water to Dharmasagar tank and
buildup storage to meet the requirement as above. No major source of pollution was
observed in the vicinity of the canal intake. Data on raw water quality is given in Table
1.11.

A Parshall flume along with a flow indicator device has been installed in the raw
water channel to measure the plant inflow. The plant inflow, as observed during the
visits, was found in agreement with the design value of 1550 mVhr. The plant is operated
only for 16 hours day.

Pre-treatment
Alum solution Was applied in the raw water channel just upstream of the flume.

The dose of alum was not regulated properly as the solution dosing system was
defunct. The division of alum coagulated water between the two clariflocculators was
found unequal, due to defective construction resulting in difference in the MWL of the
two clariflocculators. The mechanical sludge scrapers in both the clariflocculators were
found in disuse. The settled water had a turbidity of 3 NTU while the raw water turbidity
was 3.5 NTU (Table 1.12).



114

Filtration
The specifications of the filter media used were found to comply with the

CPHEEO recommendations. The filter appurtenances were functioning satisfactorily.
The filter initial headloss was found in the range 20-30 cm for a filtration rate of 6
m/hr. The backwashing operation with air-scour followed by water wash was
satisfactory. The backwash water consumption was found to be about 2. S % of the total
throughput of the filter. Although the filters produced a filtrate of acceptable turbidity,
the reduction in turbidity was only marginal.

Disinfection
The chlorinator installed at the treatment plant was not in use due to non-

availability of chlorine gas and hence bleaching powder was used for disinfection. The
available chlorine in the bleaching powder Was found to be very low (10 % ), due to
improper storage and handling.

Laboratory facilities
The laboratory equipment available at the treatment plant includes turbidimeter^H

meter and chloroscope. No qualified chemist has been posted at the plant.

Plant staff
The staff at the plant includes Assistant Engineer Incharge (1 no),Filter-bed

operators (5 nos),Pump operators (8 nos) and Helpers (14 nos). The plant staff have
not undergone any formal training in the operation and control of water works.

Financial aspect
The annual operation and maintenance cost of the plant was reported to be

Rs. 35.26 lakhs. The cost, of treatment works out to Rs. 0.26/ m*.

RECOMMENDATIONS

* At present single point application of alum dose just upstream of the flume
is practised. To ensure uniform dispersion of chemical coagulant, the alum
solution should be added through a perforated pipe placed across the width of
the channel.

* The functionality of mechanical equipment for the calriflocculators and
filters should be restored and maintained.

* Inequitable distribution of the plant inflow between the two clariflocculators
should be got rectified to avoid overloading of one of the units.



115

* The bleaching powder used for disinfection should not be stocked for long
periods to avoid loss of chlorine. The quality of bleaching powder should be
got tested frequently to ensure a minimum available chlorine of 30 per cent.

* Jar-test apparatus is necessary to fix optimum dose of alum for varying raw
water turbidities.

* The staffat the water works need adequate training to ensure proper operation
and control of the plant.



KAKATIYà CANAL

SUMP

GRAVITY MAIN FROM
DKARMA3A6AJ) TANK

RAW WATER

PUMP HOUSE

CLARIFLOCCULATOR

RAPID GRAVITY FILTERS

1NOT TO SCALE)

CLEAR WATER
RESERVOIR

FOR WSTRBUTION

HO 1.4 LAYOUT PLAN OF PRATAPRUDRA TREATMENT WORKS, WARANGAL



117

TABLE 1.10

PLANT SUMMARY DATA - WARANGAL

GENERAL

Name and location

Year of construction

Design capacity

O& M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw water gravity main

Raw water flow measurement

Pre-treatment

Coagulation

- Chemicals used

-Method of mixing with

Flocculation

- Method / Type of unit

- No. & Dimensions

- Detention time

: Prataprudra water Works Desaipet, Warangal

: 1984

: 37.2 mid

; Public Health Engineering Department/
Warangal Municipality

: Kakatiya Canal

: Conventional with rapid sand filters

: 2 Nos., 100 HP each with a discharge
capacity of 13170 lpm

: Parshall flume with flow indicator of range
0-2000 m3/hr

Alum

Mechanical mixer 1 No. details 2.3 m dia.,
with 3.S m SWD, detention time- 30 sec

Mechanical/Clariflocculator

2 Nos, each 10.4 m dia. 4.9 m SWD

30 minutes



118

Sedimentation

-Typeofunit(s)

- No. & size of unit(s)

- Surface overflow rate

- Detention time

Filtration

- Type of unit(s)

- No. & size of unit(s)

- Rate of filtration

- Filter media

. Sand size

, Depth of sand

.Supporting graveldepth

- Backwash arrangements

Disinfection

- Bleaching powder/Chlorine gas

Clear Water Reservoir

- Type,No. & Capacity

- Pump details

: Radial flow

: 2 Nos., each 27.6 m dia 3.86 m SWD

; 1.45 m/hr

: 2 hr 40 min

: Rapid gravity filters

: 6 Nos. each 6.6x6.6

: 6.0 m/hr

: E.S-0.7mm tU.C-2.0

: 80 cm

: 45 cm

: Air scour followed by water wash

: Chlorine gas & Bleaching powder

: R.C.C.Circular, 1 No. 1 million litre capacity

: 2 Nos, 335 HP each with a discharge
capacity of 30,600 lpm



119

TABLE 1.11

PHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OP
RAW AND FINISHED WATERS

PRATAPRUDRA WATER WORKS -WARANGAL

PARAMETERS

Physico-chemical

Tuibidity(NTU)

PH

Total Alkalinity
(CaCO,)

Hairiness (CaCO,)
Total

Caibonate

Non Caibonate

Calcium as (Ca)

Magnesium (Mg)

Chlorides as (Cl)

Sulphates (SO4)

boo (Fe)

Fluoride (F)

RAW

1.5

8.9

124

110

no

NIL

23

13

16

35

NIL

0.6

Bacteriological (MPN/100 ML)

Total colifonn

Fecal conform

fi£oJi

Fecal streptococci

460

93

93

150

I VISIT

FINISHED

0.2

8.7

118

110

110

NIL

22

13

18

35

NIL

0.6

NIL

NIL

NIL

NIL

RAW

3

8.6

96

60

60

NIL

14

6

19

27

NIL

0.8

750.

730

750

730

n visrr

FINISHED

1

8.8

96

78

78

NIL

13

6

17

27

NIL

0.7

NIL

NIL

NIL

NIL

mvisrr

RAW FINISHED

3.5

8.2

114

88

88

NIL

21

10

201

20

0.2

0.5

-

-

-

-

All the values except pH and turbidity aie expressed as tng/1



120
TABLE 1.12

PLANT PERFORMANCE AT VARIOUS STAGES OF TREATMENT

PRATAPRUDRA WATER WORKS • WARANGAL

PARAMETERS VISIT RAW SETTLED FILTERED FINISHED
WATER WATER WATER WATER

TuibWity I 1.5 1 0.2 0 2
(NTU)

D 3 2 1.5 1.0

HI 3.5 3.0 2.5

T.CoUfom. I 4<S0 460 93 N I L

(MPN/100ML)

H 750 Ï500 93 NIL

£t£eli I 93 240 23 NIL
(MPN/100ML)

D 750 1500 93 NIL



121

GAUHATI WATER TREATMENT PLANT - GAUHATI

INTRODUCTION

Gauhati is the capital city of Assam and is most important centre of commerce,
industry, communication and education in North-Eastem India. An attempt by the
Corporation to supply potable water to the city through deep tubewells has not been
successful. Presently the city draws its water supply from river Brahmaputra.

The water treatment plant of 11.2 mid located at Panbazar was commissioned
in the year 1976. The treatment flow sheet comprises of aeration, coagulation,
flocculation, clarification^apid gravity filtration and post-chlorination. The schematic
flow sheet of the plant is shown in Fig.2.1 and summary data is presented in Table 2.1.
At present only 25 % of the corporation area is covered with piped water supply.

PLANT APPRAISAL

Raw water quality and flow measurement
Raw water from river Brahmaputra is pumped to the treatment plant from an

intake fixed on the floating barge in the river. No source of pollution was observed in
the vicinity of the intake.Being a river source, considerable variation in rawwater
turbidity is reported. During the visits, the turbidity of raw water was in the range of
27-48 NTU and chlorine demand was in the range of 1.2-1.4 mg/1 (Table 2.2).

A rectangular weir with a float operated pedestal type flow rate indicator has
been provided at the plant for raw water flow measurement. The plant inflow was found
to be 12.8 mid and the plant was overloaded to the extent of 13 %.

Pre-treatntent
Due to low alkalinity of raw water, lime is used along with alum for coagulation.

The applied alum dose was reported to be 38 mg/1. However, the actual dose applied
was found to be 20 mg/1- Chemical mixing and dosing units were in working condition.
The performance of the clarifier was satisfactory and the settled water turbidity was in
the range of 5.2-9.0 NTU (Table 2.3).

Filtration
The depth of sand in the filters was 56-60 cm with an E.S of 0.8 mm and U.C of

1.3. The filters were backwashed after 24 hours of run. Backwashing was found to
be inadequate and ineffective as seen by the presence of mud balls in the filters. The
filtered water turbidity was 1.2 NTU. The headloss indicators of the filters were not
working properly.



122

Disinfection
Bleaching powder is used for disinfection. The chlorine demand of filtered

water was found to be 0.7 mg/1. Finished water had a residual chlorine of more than 1.0
mg/1 and was free from coliforms.

Laboratory facilities
Laboratory facilities with necessary minimum equipment and reagents are

provided at the plant. Most of the equipments were found in working condition.

RECOMMENDATIONS

* The filter appurtenances should be repaired/replaced for better operation and
control of the filters.

* Effective backwashing of the filters should be carried out to avoid mudball
formation.



ALUM

INTAKE

RIVER
BRAMKAPUTRA

RAW
WATER AERATOR
PUMPING

FLASH
MIXER

FLOCCULATOR

i

CLARIFIER

RAPID SAND
FILTERS

-CHLORINATION

CLEAR WATER RESERVOIR

FIG 2.1 GAUHATI WATER TREATMENT PLANT -SCHEMATIC



124

TABLE 2.1

PLANT SUMMARY DATA - GAUHATI

GENERAL

Name and location

Year of construction
(Augmentation if any)

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw water pumping

-Rising main diameter

Raw water flow measurement

Pre-treatment

Aeration

Coagulation

- Chemicals used

-Type of mixing

- Detention time

Flocculation

- Method / Type of unit

- No. & Dimensions

- Detention time

: Gauhati Water Treatment Plant, Gauhati

: 1976

: 11.2 mid

: Public Health Engineering Department, Gauhati

: River Brahmaputra

: Conventional with Rapid Sand Filters

6 nos, centrifugal pumps 75 HP - 3 nos
80 HP - 3 nos, (two Standby)

200 mm

Rectangular weir, 90 x 45 cm

Cascade aerator

Alum & lime (solution feed)

Mechanical flash mixer

25 sec

Mechanical flocculator

One, 8.76 m dia, 3.9 m depth

30 minutes



125

Sedimentation

-Typeofunit(s)

- No. & size of unit(s)

- Surface overflow rate

- Detention time

Filtration

-Typeofunit(s)

- No. & size of unit(s)

- Rate of filtration

- Filter media

.Sand size

.Depth of sand

- Backwash arrangements

. Method

. Wash water tank cap.

Disinfection

-Chemicals used

- Type of feed

Clear Water Reservoir

- Type, No. & Capacity

-Pump details

Mechanical Clarifier

One no, 19.6 m dia. and 3.9 m depth

1.56 m/hr

2 hrs 30 mimutes

Rapid Sand Filters

2 nos, 3.05 x 7.9 m each (twin bed)

4.8 m/hr

E.S.-0.8mm,U.C.-1.23

60 cm

Air scour & Water wash

198 itf

Bleaching powder

Solution feed

RCC, one, 245 m>

8 nos, centrifugal pumps 5 nos,
100 HP each 3 nos, 50 HP each



TABLE 2.2

PHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OF
RAW AND FINISHED WATERS

GAUHATI WATER TREATMENT PLANT- GAUHATI

126

PARAMETERS

Physico-chemical

Tuibidity(NTU)

pH

Total Alkalinity
(CaCO3)

Conductivity (uS/cm)

Hardness (CaCO,)
Total

Carbonate

. Non Caibonate

Calcium (Ca)

Magnesium (Mg)

Chlorides (Cl)

Sulphates (SO,)

Iron (Fe)

Fluoride (F)

Nitrate (NO3)

Bacteriological (MPN/100 ml)

Total coliform

Fecal colifoim

Fecal streptococci

RAW

27

-

56

150

80

56

24

16

10

4

14

1.5

ND

0.4

790

170

uo

68

I VISIT

FINISHED

1.2

-

48

150

85

48

37

17

10

4

23

ND

ND

0.3

0

0

0

0

n visrr

RAW

48

7.6

44

180

76

44

32

15

9

3

11

1.3,

0.2

0.4

7900

4900

790

140

FINISHED

5.0

7.2

46

190

78

46

32

15

10

3

2&

ND

0.1

0.4

0

0

0

0

All values except pH .Turbidity and Conductivity aie expressed as mg/1

ND - Not detectable



128

SWARNAREKHA WATER WORKS - RANCHI

INTRODUCTION

The Swamarekha water supply scheme has been commissioned in the year
1972 to provide piped water supply to the city of Ranchi. Raw water from Getalsud
dam constructed across river Swamarekha is pumped to treatment works located at
Rukka which is 25 km east of Ranchi. The present capacity of the plant is 111.2 mid
which provides for prechlorination, coagulation, flocculation, sedimentation, rapid
gravity filtration and post-chlorination. The schematic flowsheet of the plant is shown
in Fig. 3.1 and summary data is presented in Table 3.1. The plant is maintained by the
PHEO, Govt. of Bihar. Further augmentation of the capacity to 170.2 mid is in an
advanced stage of completion.

PLANT APPRAISAL

Raw water quality
Raw water intake situated at about 1 km from the treatment plant is surrounded

by hilly areas. No potential sources of pollution were observed in the vicinity of the
intake. Due to impoundment, the raw water quality was good. During the visits, the raw
water had turbidity in the range of 7-21 NTU, chlorine demand of 1.6-1.7 mg/1 and
MPN coliform count in the range of 490-680 per 100 ml (Table 3.2).

Pre-treatment
Raw water is prechlorinated using bleaching powder solution. The flow meter

(Mahindra and Mahindra make) provided at the plant for raw water flow measurement
was not in working condition. Due to low alkalinity in raw water, lime was used as a
coagulant aid. Reported doses of alum and lime were 14 ppm and 7 ppm respectively.
Alum slabs were added at the Parshall flume in the raw water channel. The mechanical
flash mixer provided at the plant was not in working condition. The mixing paddles
of the clariflocculators were not working during the visits. The turbidity of settled water
was 3.7-14 NTU (Table 3.3).

Filtration
Out of 20 rapid gravity filters, at present only 12 were being used. The depth

of sand in the filter was 56-61 cm. The rate of flow and headloss indicators were not in
[...]
season, the turbidity is quite low. The coliform count is generally not very high
(under 5000 per 100 ml.) except during freshes. In summer months, there is
appreciable growth of algae in the impoundment at the intake created by the
Wazirabad barrage.

There is considerable silt deposition around the intake which may be
due to the effect of the Wazirabad barrage. Dragline excavators and dredger
boats have been provided to remove silt deposits and keep the waterways to the
intakes clear.



143

There are 3 pumping stations at Wazirabad and they together serve the
three treatment plants. The total pumping capacity is 1863 mid whereas the
peak pumpage is 1200 mid. The standby pumping capacity being 50 % is
adequate. The head works has two bulk electricity feeder lines and generally
there has been no problem due to power failure/shortage. A fully equipped
workshop is maintained by the Water Works Authority at Chandrawal Water
Works II where minor and major repairs of the pumping plants can be carried
out.

There is no arrangement for measuring the pump discharges and at
present flow estimates are being made on the rated capacity of the pumps which
can not be considered reliable. The flow to Chandrawal Water Works II is
regulated by regulating the pumping at the headworks. At times, excess water
is also wasted through clarifier scours. There are no flow indicating or flow
integrating devices at the measuring weirs in the channel to the Paterson plant.
Moreover, the M.S. weir plates have collapsed. Measurement of flow by surface
float method indicated that the plant is overloaded to the extent of 30-40 %.
Facilities for proper division of flow between various units are lacking.

Pretreatment
Prechlorination is carried out at the water works year round with a view

to improving alum coagulation controlling algal problems experienced in
summer and ensuring effective post disinfection. Chlorine demand of the
water is determined daily to regulate the prechlorination dose. Two vacuum
type chlorinators have been provided for prechlorination. The chlorine demand
of the raw water is in the range 0.5- 0.8 mg/1. Chlorine is added as solution at
two points and as gas at one point in the main raw water channel. Chlorine dose
control is difficult to achieve due to lack of accurate information on plant inflow.
As the prechlorination plant is at some distance from the main plant, the
supervision of the process is inadequate.

Filter alum is the coagulant used at the plant. Though jar test is being
done regularly, there is no means for translating the determined dose into the
quantity of alum to be added in a shift because of lack of raw water flow data.

An alum house has been constructed in two floors out of which first floor
is used for preparing and storing alum solution from where it is fed by gravity to
the raw water channel. The floors and walls of the alum storage room are affected
by corrosion.

The alum solution pipings are of rigid PVC with CI sluice valves and
they are in good condition. The air-mixing arrangements in the solution storage
tanks are not operating. Facilities for proper dosing and control of alum are
absent. Alum solution is "Point - added" at two points below the 3.8 m long
measuring weir in the raw waterchannel. There is no provision for rapid (flash)
mixing. Mixing takes place in the sub-channels feeding the three clarifiers.
Complete mixing of the chemical in the entire bulk of water is not achieved



144

as confirmed by the considerable variation in the alum concentration (estimate
based on SO4 increase) at the inlets to the different flocculators of the plant.

The design detention times m the three flocculators are 23 min, 23 min,
and 20 min. respectively. Hoc formation in the flocculators was satisfactory
when alum addition was proper and there was no overloading. The design surface
overflow rate for the clarifiers is in the range 38 m/day-43 m/day. The clarifiers,
however, are being overloaded to varying degrees.

All three clarifiers have been equipped with travelling sludge scrapers.
Due to mechanical problems, the scrapers often get stalled.

Filtration
The Paterson plant has 16 filter beds arranged in two rows on either side

of a common clear water channel-cum-filter gallery. Some of the filter inlet
valves and wash water drain-out valves are leaking resulting in wastage of water.
The glands of many of the filter valves are also leaking. The filter-rate-
controller and the rate-setter are not working in any of the filters and the filters
are, in effect, operating at variable rates. The filter rate indicator and the
loss of head gauges are no longer functioning in any of the filters. The auxiliary
floats in the filter beds are not operational. The air lock arrangements of the
syphons are not working in most of the filter-beds. Filter washing is not
satisfactory. All the filters (5 Nos) to be washed in a shift are shut down
simultaneously which causes a high rise in the water level in other filters and
also overflow of clarified water from the inlet channel. Washwater and air
distribution are not uniform over the filter beds. There is mud ball formation in
the filters and mounding ofsand at places. The sand surfaces have developed
cracks. The wash water tank is leaking and is not in use. Water for filter wash
is drawn from the clear water pumping main.

Disinfection
Filtered water is chlorinated at the head of the central filtered water

channel using two pressure feed chlorinators. The chlorine gas after measure-
ment is directly let into a 150 mm dia. rigid PVC pipeline into which filtered
water is also let-in. The line runs for a length about 100 m before entering into
the filtered water channel.

The post-chlorination dose is fixed on a nominal basis.. There is
considerable leakage of chlorine from the chlorinators and from the connections
from the chlorine cylinders to the chlorinators and at the dosing point in the
filtered water channel.

Laboratory Facilities
The testing facilities of the Delhi Water Supply Undertaking consist

of a Central Laboratory at Wazirabad Water Works and plant laboratories at each
water works. The Central Laboratory facilities are adequate for routine water
testing except for turbidity test for which facilities are lacking.



145

RECOMMENDATIONS

* In view of the potential danger of pollution of river Jamuna due to
domestic and industrial discharges upstream, a regular programme of
raw water quality monitoring and surveillance should be considered to
facilitate preventive and corrective measures.

* Adequate arrangements for raw water flow measurement and
regulation need to be provided for effective operation and control of
water treatment units.

* The feasibility of interposing a detritus tank in the raw water
conveyance system to intercept the silt from reaching the clarificrs
should be explored.

* For chlorination (pre.intermediate and post) the practice of directly
connecting the chlorine cylinders/tonne containers to the flow of water
in the channel should be discontinued and replaced by sound and
appropriate system of chlorination with competent supervision.

* Considering the large quantity of chemicals used and the high cost
involved, careful control over chemical dosing should be ensured for
optimum results. Preparation of alum solution in ground level tanks
and lifting it to dosing tanks with chemical pumps should be considered
as cost effective alternative to the present system.

* The practice of point addition of alum solution downstream of the
weir, should be dispensed with in favour of applying alum solution
through a perforated pipe along the entire width of the channel upstream
of the weir for effective mixing.

* The condition of filters and appurtenances and their operation and
maintenance are far from satisfactory. The system needs a planned
overhaul so that the plant output is not reduced significantly. The
feasibility of operating the filters on declining rate principle should be
explored on an experimental basis.

* Measures need to be taken to prevent the pollution and nuisance caused
by large number of pigeons in the filter house.

* The Central Laboratory and the plant laboratory should be provided
with a direct reading turbkUmeter such as that of Hach Company and
facilities for testing of water for toxic heavy metals and trace organics
at regular intervals.



146

«AW WATER CONDUITS FROM
. W A Z I R A B A D

H.C C - HINDUSTAN CONSTRUCTION COMPANY PLANT

TO CHANDRAWAL
W.W. I

COMPRESSED AIR
T A N K S - 9 NO.S

CHISRINATION
ROOM

V

i

F
6

F
9

F
7

F
6

F
9

FILTER G A L L I

F
10

F
II

F
12

F
4

ERV

F
15

F
3

F
14

F
2

F
15

F
1

F
16

*

0
F
F
I
C
E

HCC

HCC
PLANT

TO CLEAR
WATER TANK

PATERSON FILTER HOUSE

(NOT TO SCALE)

HO 5.1 LAYOUT PLAN OF PATERSON WATER TREATMENT PLANT - DELHI



147

TABLE 5.1

PLANT SUMMARY DATA - DELHI
GENERAL

Name and location

Year of construction

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw water pumping

-Rising main diameter

Raw water flow measurement

Pre-treatment

Coagulation

- Chemicals used

-Type of mixing

- Mixing Details

Flocculation

- Method / Type of unit

- No. & Dimensions

- Detention time

Chandrawal Water Works
No.IIJ»aterson Plant, North Delhi

1954

115 mid

Delhi Water Supply & Sewage
Disposal undertakings
River Jamuna

Conventional with rapid sand
filters

8 Vertical shaft turbine pumps
+ 18 Horizontal centrifugal pumps,
total capacity 1863 mid

2 nos.-900 mm each &
3 nos.-1050 mm each

Rectangular sharp crested weirs 2 nos.,
2.86 m long another 2.1 m long
with design capacity 1.3 m3/sec

Alum

Hydraulic

Length of channel 40 m,106 m, 127 m,
and detention time 20 scc,120 sec,
180 sec, respectively to clarifiers
1,2,& 3; velocity in channel 1.3 mflat

Mechanical, Hocculators

3 nos, first two units 18.3 x 6.0 x 4.9 m
each & Third unit 7.6 x 7.6 x 5.5 m,in
2 parallel compartment.

2 Nos. 23 minutes each
& third unit 20 minutes



148

Sedimentation
- Type of unit(s)

- No. & size of unit(s)

- Surface overflow rate

- Detention Time

Filtration

- Type of unit(s)

- No. & size of unit(s)

- Rate of filtration

- Filter media

. Sand size

.Depth of sand

- Backwash arrangements

.Method

. Wash water tank cap.

Disinfection

- Chemicals used

-Type of feed

- Chlorinator Details

Clear Water Pumping

- Pump details

Spiral flow (tangential bottom
inlet.tangential top outlet)

2 Nos,33.7 m dia x 6.0 SWD
1 no. 36.5 m dia x 5.47 m SWD

2 units 38 m'/d/m2 &
in third unit 43 m'/d/m2

In 2 nos. ,4 hrs each and in third unit 3 hrs

Rapid gravity filters

16 nos., 7.6 x 10 m in two sections

Ave : 3.94 m3/h/m2, Max :4.93 mVh/m2

E.S.- 0.45-0.60 mm, U.C-1.6

63 cm

Air scour followed by water wash

9 tanks of 9.18 m3 capacity each

Chlorine gas

Both direct and solution feed

2 Nos., vacuum feed of capacity
10 kg/hr for prechlorination
2 Nos., pressure feed of capacity
11.0 kg/hr used for post chlorination

3 nos.- 450 HP each,
3 nos. -480 HP each,
2 nos.- 800 HP each.



149

TABLE 5.2

PHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OF
RAW AND FINISHED WATERS

CHANDRAWAL WATER WORKS ti • DELHI

PARAMETERS

Physico-chemical

Tuibidity(NTU)

pH

Total Alkalinity
(CaCO,)

Conductivity (uS/cm)

Hardness (CaCO,)

ivisrr n VISIT m VISIT IV VISIT

RAW RAW RAW

185

Bacteriological (MPN/100 ML)

Total coliform 5400

Fecal colifarm

250

940

414

700

170

RAW FINISHED

600

8.0

90

18

7.8

130

5

8.5

144

30

8.0

72

0.4

7.2

68

210

Total

Carbonate

Non Carbonate

Calcium (Ca)

Magnesium (Mg)

Chlorides (Cl)

Sulpbates(SO4)

Iron (Fe)

Fluoride (F)

93

90

3.0

28

6.0

7.0

10

Tr

0.2

138

130

8.0

22

20

13

15

Tr

0.2

248

144

104

42

35

58

45

Tr

0.4

86

86

0

22

8

16

20

Tr

0.3

170

33

225

18

Tr

NÜ

All values except pH .Turbidity and Conductivity are expressed as mgfl.



150

TABLE53

PLANT PERFORMANCE AT VARIOUS STAGES OF TREATMENT

CHANDRAWAL WATER WORKS II • DELHI

PARAMETERS RAW SETTLED FILTERED FINISHED
WATER WATER WATER WATER

Tmbidity 30 1.5-5 0.3-1.7 0.4
(NTU)

T.Colifoim 170 2 5 NU
(MPN/100ML)



151

NIMETA WATER TREATMENT PLANT - BARODA

-INTRODUCTION

The city ofBaroda, with a population of 7 lakhs draws its water supply from
Shri. Sayaji Rao Sarovar located at a distance of 22 km from the city. Raw water from
the reservoir flows by gravity to a treatment plant of 45 mid capacity providing
conventional pre-treatment with alum coagulation followed by rapid sand filtration
and disinfection. The plant is maintained by Municipal Corporation, Baroda. The
schematic flow sheet is shown in Fig. 6.1 and the plant summary data is presented in
Table 6.1 .Because of scanty rain fall and drought for the last three years, the Nimeta
water works has not been getting adequate raw water supply. During the evaluation study
only a few of the total component units were under operation.

PLANT APPRAISAL

Raw water quality and flow measurement
Raw water from Shri. Sayaji Rao Sarovar is drawn through a9l0mmdia.

gravity main to the treatment plant. The raw water quality in the reservoir has been fairly
good during the period of evaluation (Table 6.2). During the drought period when the
water level in the reservoir goes down making it difficult to draw water under gravity,
a standby arrangement comprising a sort of balancing reservoir with 5 pumps of 30 HP
each has been provided. Raw water is first drawn into the balancing reservoir and then
pumped to the inlet chamber of the treatment plant.

A rectangular weir has been provided in the raw water channel to measure the raw
water inflow to the plant. The plant inflow during the period of évaluation was in the
range of 6.4 to 15.7 mid as against the design flow of 45 mid and the plant was thus very
much underloaded.

Pre-treatment
Alum solution was applied at a single point at the upstream of the weir in the

raw water channel. The dosing system for controlled addition of alum was defunct.
The applied dose of alum was found to be less jhan that determined by the jar test
though adequate stock of alum was available. Flocculation is achieved in a baffled
channel leading to horizontal-flow rectangular settling tanks.

Due to underloading, the computed surface overflow rate was in the range of
2.1 to 5.1 m3/m2/day as against the design value of 14.8 mVmVday. Consequently, the
detention time was more than the design value. The settled water turbidity was less
than 10.0 NTU (Table 6.3).



152

Filtration
Only one filter out of 10 was in operation during the visit and it was overloaded.

The filtration rate varied from 5.7 to 12.1 m/hr as against the design «Me of 3.9m/ht.
The performance of the filter was not satisfactory and the filtrate turbidity was in the
range of 3-5 NTU (Table 6.3). None of the filter appurtenances was in working
condition. Backwashing was carried out after 24 hrs of filter run using air and water.

Disinfection
Chlorination was practised at the filtered water channel. Average chlorine

dose was recorded as 0.5 to 1.0mg/l. The contact period provided was 45 minutes. The
finished water had a residual chlorine of 0.3 mg/1 at the plant which is inadequate.The
finished water was not always safe from bacteriological point of view.

Laboratory facilities
There are no laboratory facilities except that a residual chlorine test kit is

available. No chemist is posted at the plant site and no regular monitoring of water
quality at various stages of treatment is done.

RECOMMENDATIONS

* Necessary arrangement for visual indication of raw water inflow need to
be provided for effective operation and control of the treatment units.

* The practice of point addition of alum solution at the upstream of the
rectangular weir should be dispensed with infavour of applying alum through a
perforated pipe along the entire width of the channel. This will ensure effective
mixing

* The required alum dose for effective coagulation should be based on jar
test experiments performed from time to time.

* All filter appurtenances which are defunct need be repaired and put into
working order for effective operation and maintenance of filters.

* Minimum laboratory equipment such as pH meter, turbidimeter, jar test
apparatus etc. and qualified, competent personnel should be provided at the plant
for effective operation and control. Existing staff should be imparted training in
their respective day-to-day routine.

* Proper operation and maintenance records for the plant should be
maintained.



H i ':

RAP© «UNITY HLTERS

ALUM

RAN WATER j j

* 1 r -• «

CHAMBER CHANNCL (2NOS)

StOMENtmCM
TANKS
(4 NOS)

BATT G

9

RY-A

RAMDCMMITY I

SCfNMENTAItON
TANKS
( 2 NOS.)

BATTERY-»

•

4 - Cui nMMJcrimi

i

%rcRS

CLEAR
WATER
RESERVOIR

HG 6.1 NB4ETA WATER TREATMENT FIANT (SCHEMATIC) - BARODA



154

TABLE 6.1

PLANT SUMMARY DATA • BARODA

GENERAL

Name and location

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw water pumping

-Rising main diameter

Raw water flow measurement

Pre-treatment

Coagulation

- Chemicals used

- Method of mixing

Flocculation

- Method/Type of unit

- No. & size of unit(s)

: Nimeta Water Treatment Plant,
Baroda (Gujarat)

: 45 mid

; Municipal Corporation, Baroda

: Reservoir

: Conventional with rapid sand filters

Normally gravity flow (pumps-5nos x 30 HP,
used whenraw water level goes down)

910 mm ; 760 mm

Rectangular weir

Alum

Hydraulic (baffled channel)

Mechanical

2 Nos, 21.9 m x 10 m
x5.15mSWD

- Detention time 15 minutes



155

Sedimentation

-Typeofunit(s)

• No. & size of unit(s)

- Surface overflow rate

- Detention time

Filtration

- Type of unit(s)

• No. & size of unit(s)

-Rate of filtration

- Filter media

.Depth of sand

- Backwash arrangements

.Method

Disinfection

- Chemicals used

-Type of feed

Clear Water Reservoir

: Battery A

: Rectangular,

: 4 nos, each
33.75m x 15.05m

: 14.8 m/day

: 6.4 hr

: Rapid Gravity Filters

: 6 Nos.,each
4.85m x 6.1 m

: 3.9m/hr

: 0.55 m

: Air scour and water wash

: Chlorine gas

: Solution feed

Battery B

Horizontal flow

2 Nos.each
34.7m x 14.95m

6 1 hr

4 Nos. .each
8.15m x 5.71 m

3.34 m/hr

0.75m

-Capacity 13638 m'



156

TABLE «.2

PHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OP

RAW AND FINISHED WATERS

NIMETA WATER TREATMENT PLANT-B ARODA

I VISIT II VISIT III VISIT

PARAMETERS

RAW FILTERED RAW FILTERED RAW FILTERED

Physico-chemical

Turbidity (NTU)

pH

Total Alkalinity
(CaCO,)

Conductivity (uS/cm)

Hardness (CaCO,)
Total

Carbonate

Non Carbonate

Calcium (Ca)

Magnesium (Mg)

Chlorides (Cl)

Sulphates (SO4)

Nitrate* (NO,)

g*ct«riel«ck»l (MPN/100 ML)

Total colifonn 430

Ejsti 230

Fecal stteptococci 93

80

7.9

100

349

70

70

0

16

7

50

18

2

5

8.0

70

379

70

70

0

16

7

40

61

1

93

23

9

4.5

7.7

160

420

140

140

0

22

20

50

21

4

240

93

93

3.0

8.0

ISO

420

140

140

0

22

20

50

29

1

23

9

9

35 3.4

8.2 7.8

160 170

513 51

92

92

0

21

10

60

40

1

2400

210

93

92

92

0

21

10

50

46

1

29

0

9

All values except pH,Tuibidity and Conductivity aie expressed as mg/1



157

TABLEéJ

PLANT PERFORMANCE AT VARIOUS STAGES OP TREATMENT

NIMETA WATER TREATMENT PLANT-BARODA

PARAMETERS

Tuibidàty

(NTU)

T.CoUform

(MPN/100ML)

E.COÜ

(MPN/100ML)

visrr

I

n

ni

i

u

m

i

n

m

RAW

WATER

80

4.5

35

430

240

2400

230

93

210

SETTLED

WATER

7.0

3.5

10

_

-

-

-

-

FILTERED

WATER

5.0

3.0

3.4

93

23

29

23

9

0



158

TAKTESHWAR FILTER PLANT,
KRISHNANAGAR - BHAVNAGAR

INTRODUCTION

The city ofBhavnagarwithapopulationof3.5 lakhs draws its water supply from
two sources namely Shetrunji reservoir and Gaurishankar lake located at a distance of
47 km and 5 km respectively from the water works at Takteshwar. The treatment plant
consists of three distinct streams with a total capacity of 31.7 mid. The first and second
streams (designated battery A and B for reporting) each of 11.35 mid capacity commis-
sioned in 1932 and 1935 respectively were taken up for performance evaluation. Battery
A consists of two settling tanks and three filters and battery B has twopre-settling tanks,
two settling tanks and three filters. The third stream of 9 mid added in .the year 1962
consists of one clariflocculator and two rapid gravity filters and was non-operational
during the study period. Depending upon the availability of raw water, the inflow to this
battery is diverted to the other two batteries. The schematic flowsheet is shown in Fig.
6.2 and the plant summary data is presented in Table 6.4. The treatment works are
maintained by the Municipal Corporation of Bhavnagar.

PLANT APPRAISAL

Raw water quality and flow measurement
Raw water from Shetrunji reservoir after two stage pumping flows by gravity

to the treatment works while from Gaurishankar lake it flows by gravity first and then
is pumped (dia. of rising main 600 mm.) to the treatment plant. Provision for standby
pumps is adequate. Raw waters from Shetrunji reservoir and Gaurishankar lake are
blended at the inlet chamber of the treatment plant.

Raw water quality in the reservoir and lake has been fairly good during the period
of evaluation (Table 6.5). No potential sources of pollution exist in the vicinity of intake.

Two rectangular weirs have been provided in the inlet chamber to measure the
raw water inflow to battery A and battery B. The plant inflow during the period of
evaluation was in the range of 7.6 to 17 mid in battery A and 5.6 to 16.8 mid in battery
B as against the rated flow of 11.35 mid for both. *

Pre-treatment
Alum solution was applied at a single point at the upstream of the weir in the

raw water channel. The dosing system for controlled addition of alum was defunct.
In battery A, flocculation was achieved in a baffled channel leading to horizontal

flow rectangular settling tanks. In battery B, a separate flocculation chamber has been
provided. The settling tanks of both battery A and B were highly overloaded.



159

The computed SOR of settling tanks of battery A was in the range of 12.5 to 28 m'/m1/
day as against the design value of 18.7 ni'/rnVday, while the corresponding figures
for battery B was 11.1 to 33.3 m'/m'/day as against the design value of 22.5 m3/
mVday. Consequently, the detention time was in the range of 2.7 to 6 hrs as against the
design value of 4 hrs. However, in case of battery B the detention time was 2.1 to 6.4
hrs as against the design value of 3.2 hrs. The settled water turbidity was more or less
the same as that of the raw water (Table 6.6).

Filtration
The filters in both the batteries were overloaded and their performance was far

from satisfactory. The filtration rate varied from 2.6 to 5.7 m/hr in battery A and in
battery B itvariedfrom 1.9 to 5.6 m/hr as against the design rate of 3.8 m/hr. Thedepth
of sand in the filters was only 25 cm and practically there was no reduction in turbidity
due to filtration (Table 6.6). Reportedly, the depth ofsand was reduced from the original
value of 75 cm to facilitate overloading.

The filter appurtenances such as rate controller, rate of flow indicator and
headloss indicator in all the filters were not in working condition. Filters were
backwashed as a matter of routine once in 24 hrs. The sludge from settling tanks and
spent filter backwash water are disposed off into the sea through an underground
channel. . .• •••*&$; . ,.. /, • • •.

Disinfection
Chlorine gas was used for disinfection. As the chlorinator was out of order,

chlorine gas was directly applied at the filtered water channel leading to the clear water
reservoir. Average chlorine dose for the filtered water was recorded as 0.5-1.0 mg/1.
The contact period provided was 45 min. The finished water had a residual chlorine
of 0.2 mg/1 at the plant which is inadequate. The finished water was not always safe
from bacteriological point of view.

Laboratory facilities
A small laboratory headed by a laboratory assistant has been provided at the plant

with necessary equipment like jar test machine, turbidimeter(Aplab), pH meter (colour
comparator) and chloroscope. However, the laboratory staff had not undergone any
formal training for routine quality control. Record keeping with respect to plant
operation was also found unsatisfactory.



160

RECOMMENDATIONS

* Necessary arrangement for visual indication of raw water inflow needs
to be provided for effective operation and control of the treatment units.

4 The practice of point addition of alum solution at the upstream of the
rectangular weir should be dispensed with infavour of applying alum through a
perforated pipe along the entire width of the channel to ensure effective
mixing.

* The optimum alum dose for coagulation should be. determined from the
jar test experiments performed from time to time.

* Overhauling of the filters should be carried out by replacing existing sand
with properly graded sand of required depth and repairing/replacing filter
appurtenances which are defunct

* The practice of direct application of chlorine gas in uncontrolled manner at
the filtered water channel should be discontinued and measures taken to put
into commission the existing chlorination equipment for effective chlorination.

* The existing laboratory instruments/equipments should be made serviceable
and augmented. The chemist posted at the plant should be provided with formal
training in water analysis and laboratory control.



V*

ALUM

1
J-

BAFFLED CHANNEL

RAW
WATER

WLET
CHAMBER

MAIN

RESERVOIR

INLET
CHAMBER

ALUM

BAFFLED
CHANNEL

PRESETTLING
TANKS {2NOSJ

SEDIMENTATION
TANKS

(2 NOS)

BATTERY-A

SEDIMENTATION
TANKS
t 2NOS)

FLOCCULATOR

BATTERY-8

RAPID GRAVITY HLTERS

CHLOR1 NATION

CLEAR
WATER
RESERVOIR

RAP© GRAVITY FCTERS

HG 6.2 TAKTESWAR WATER TREATMENT PLANT (SCHEMATIC) - BHAVNAGAR O\



162

TABLE 6.4

PLANT SUMMARY DATA - BHAVNAGAR

GENERAL

Name and location

Year of construction
(Augmentation if any)

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Takteshwar Filter Plant,
Krishna Nagar, Bhavnagar

1934 and 1963 (Augmentation)

31.7 mid

Municipal Corporation, Bhavnagar

Reservoir and lake

Conventional with Rapid sand filters

Raw water pumping

- Rising main diameter

Raw water flow measurement

Pre>treatntent

- Balancing reservoir size

- Detention time

- Pre-settling tanks

- No. & size of unit(s)

Coagulation

- Chemicals used

-Type of mixing

: Reservoir
220 HP x 6 nos

(Submersible and
Centrifugal)

: 1000 mm
(2 stages)

: Rectangular weirs

: 15.2 m x 18.3 m x

: 38 minutes

: battery A

î -

: Alum

Lake
60 HP x 3 nos,
85 HP x 1 no.

150 HP x 1 no.

450 mm (gravity main)
-2 nos.
600 mm

2m

battery B

2 nos, each
9.2 m x 8.8 m x 4 m SWD

Alum

: Hydraulic (baffled channel)



163

Flocculation

- Method / Type of unit

-No. & size of unit

Sedimentation

-Typeofunit(s)
- No. & size of unit(s)

Surface overflow rate

- Detention time

Filtration

-Typeofunit(s)

- No. & size of unit(s)

• Rate of filtration

- Filter media

. Sand size

. Depth of sand

- Backwash arrangements

.Method

Disinfection

- Chemicals used

-Type of feed

Clear Water Reservoir

- Capacity

- Pump details

Hydraulic

battery A

Mechanical

1 no.,4.7 m x 5.8 m

battery B

Rectangular Rectangular
2 nos.,each 2 nos.,each
13.66 m x 22.25 m 27.4 m x 9.2 m
x 3.14 SWD x 2.99 m SWD

0.78 m/hr 0.9 m/hr

4hrs 3.2 hrs

Rapid gravity filters

6 nos.(single bed) each
7.5 m x 5.5 m

3.8 m/hr

E.S - 0.5 mm
U.C - 1.8

0.75 m

Air scour and water wash

Chlorine gas

Solution feed

17200 m3

75 HP x 2 nos.,
30 HP x 1 no.



164

TABLE 6.5

PHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OF

RAW AND FINISHED WATERS

TAKTESHWAR FILTER PLANT -BHAVNAGAR

PARAMETERS

Physico-chemical

Tuitidity(NTU)

PH

Total Alkalinity

(CaCO,)

Conductivity (uS/cm)

HaiäDess(CaCO,)

Total

Caibonate

NooCaibooat«

Calcium (Ca)

Magnesium (Mg)

Chlorides (Cl)

Sulphates (SO,)

Nitrates (NO,)

ivisrr

RAW ]

7.8

8.2

110

401

110

110

•0

21

14

50

-

0.9

Bacteriological (MPN/100 ML)

Totti coUfonn

Rcoti

93

43

43

FINISHED

5.6

8.2

120

401

120

120

0

16

16

50

-

1.0

3

0

0

uvisrr

RAW

8.2

8.2

130

411

130

130

0

19

20

55

37

0.9

93

23

23

FINISHED

8.2

8.2

130

411

140

130

10

19

20

55

37

1.3

0

0

0

mvisrr

RAW FINISHED

20

8.6

170

485

200

170

30

30

30

70

24

1.8

93

43

43

13

8.6

170

485

180

170

10

27

27

70

24

1.5

21

0

14

AU values except pH,Tuibidity and Conductivity aie expressed as mg/l



163

TABLE é.6

PLANT PERFORMANCE AT VARIOUS STAGES OF TREATMENT

TAKTESHER FILTER PLANT-BHAVNAGAR

PARAMETERS VISIT RAW SETTLED FINISHED

WATER WATER WATER

TmUdity

(NTU)

7.8

8.2

6.8

8.2

5.6

8.2

20 19 13

T.Coiifwm

(MPN/100ML)

93

93

93 21

B.COÜ

(MPN/100ML)

43

23

m 43



166

OPA WATER WORKS - GOA

INTRODUCTION

Panjim, the capital of Goa has a population of about 4.5 lakhs (1981 census) and
receives its water supply from Opa water works situated about 27 Km away from city.
The water works of 54 mid capacity commissioned in 1972 draws raw water from river
Khandepar. The treatment comprises aeration, pre-treatment with alum coagulation
and sedimentation followed by rapid sand filtration and post-chlörination. The
schematic flow sheet is shown in Fig.7.1 and the plant summary data is presented in Table
7.1. The plant is maintained by PWD, Goa.

PLANT APPRAISAL

Raw water quality and flow measurement
A weir across the river Khandepar has been constructed downstream of

the intake to ensure adequate supply of raw water throughout the year. There are no
potential sources of pollution in the vicinity of the intake. Due to impoundment, the
raw water quality is quite good (Table 7.2). The intake has M.S. removable screens
which are cleaned manually. Six raw water pumps have been provided of which 2 are
standby. During the evaluation study it was observed that the standby pumps were also
in use to increase the output. The flow recorder and integrator installed at the Venturi
flume were not working and the actual flow measured indicated overloading of the plant
by 15%.

Pre-treatment
Chemical dosing and mixing tanks nave been provided for preparation of alum

and bleaching powder solutions. Alum mixing is achieved at the hydraulic jump.
Bleaching powder is used, whenever necessary, for prechlorination. The mechanical
equipment in the clariflocculator was found in good working condition and though the
plant was overloaded, the settled water quality was still satisfactory (Table 7.3).

Filtration
The filters were properly operated and well maintained. However, the filter

head loss gauges were out of order. Coarse sand was reported to have been used in two
filters to facilitate higher filtration rates. The quality of filtrate was satisfying the
standards prescribed by CPHEEO (Table 7.3).



167

Disinfection
The gas chlorinators were in good working condition. Chlorination was found

to be effective as confirmed by the absence of E.coli in the treated water (Table 7.3).
Bleaching powder is also stocked at the plant for emergency use.

Laboratory Facilities
A well equipped laboratory has been provided at the plant. A qualified chemist

andamicrobiologisthave been posted for routine analysis and control of the treatment
processes.

RECOMMENDATION

* The flow recorders and filter headloss guages should be got repaired to facilitate
effective plant control and filter operation.



Y -•'• • * " •

ALUM

RAW
WATER

CLARIFLOCCULATOR

PUMPING

RAPID
GRAVITY
FILTERS

:HLO« NATION

CLEANWAIB
RESERVOIR

TO SUPPU

HG 7.1 OPA - WATER TREATMENT PLANT (SCHEMATIC), GOA



169

TABLE 7.1

PLANT SUMMARY DATA - GOA

GENERAL

Name & Location

Year of Construction

Design Capacity

O & M agency

Raw water source

Treatment Flowsheet

ENGINEERING

Raw water Pumping

- Rising main Diameter

Raw water flow measurement

Pre-treatment

Aeration

Coagulation

- Chemicals used for

- Method of inning

Flocculation

- Method (type of unit)

- No.and size of unit(s)

- Detention time

Opa Water Works.Opa Khandepar, Ponda, Goa

1972

54mld

Public Works Department, Goa

River Khandepar

Conventional with rapid gravity filters

6 Nos. of 13.5 mid cap. each including 2 standby

750 mm.

Venturi flume with Mahindra
Electro flow meter

Cascade type

Alum, lime

Hydraulic, Channel 3.5 m long

Mechanical(Clariflocculator)

2 Nos., 18mdia.each.

30 minutes



170

Sedimentation

- Type of unit(s)

- No. & size of units

- Surface over flow rate

- Detention time

Filtration

- Type of unit(s)

- No. & size of unit(s)

- Rate of filtration

-Filter media

. Sand size

. Depth of sand

. Gravel size

. Depth of each layer

-Backwash arrangements

. Method

. Wash water tank cap.

Disinfection

- Chemicals used

- Method of feeding

- Chlorinator Details

- Contact period

Clear Water Reservoir

- Type, No., &. capacity

- Clear Water Pumping

Circular clarifiers

2 Nos., 36 m dia. each.

1.12m/hr

2 hours

Rapid gravity filters

6 Nos.,12.2m x 7.6m each.

4.9nVhr

E.S.-0.6mm,U.C.-1.8

70 cm

6-12 mm 12-18 mm

25 cm 12 cm

Air scour & Water wash

Not provided.direct pumping

Chlorine gas + bl. powder

Solution feed

Two Nos., Pressure type Aqua Pura Corporaton
7 kg/hr. capacity

3hrs

RCC, 3 tanks of 3030 m' capacity each

Gravity Flow



171

TABLE 7.2

PHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OF
RAW AND FINISHED WATERS

OPA WATER WORKS PLANT-GO A

PARAMETERS

Pbysico-chemical

Tuibidity(NTU)

pH

Total Alkalinity
(CaCO,)

Hardness(CaCOs)
Total

Carbonate

Non Catbonate

Calcium (Ca)

Magaenum (Ms)

Chlorides (Cl)

Sulphates (SO,)

Iron (Fe)

I

RAW

0.5

7.4

26

32

26

6

6

4

12

Tr

0.2

Bacteriological (MPN/100 ML)

Total coliform

Fecal coliform

Fecal streptococci

2400

930

150

43

VISIT

FINISHED

0.8

7.0

26

32

26

6

6

4

12

Tr

• -

NU

NU

NU

NU

n

RAW

5.5

7.4

48

48

48

0

16

1.5

5

Tr

0.2

UOO

240

4

28

VISIT

FINISHED

0.5

7.3

50

50

50

0

16

2

5

Tr

-

NU

NU

NU

NU

nivisrr

RAW FINISHED

9.3

7.3

24

30

24

6

8

2.4

20

Tr

Tr

>140

NU

NU

NU

2.5

7.5

24

30

24

6

8

2.4

18

Tr

-

NU

NU

NU

NU

AU values except pH and turbidity are expressed as tng/1
Tr-Traces



172

TABLE73

PLANT PERFORMANCE AT VARIOUS STAGES OF TREATMENT

OPA WATER WORKS PLANT - GOA

T.Colifon»
(MPN/100ML)

(MEN/100 ML)

PARAMETERS VISIT RAW SETTLED FILTERED FINISHED
WATER WATER WATER WATER

TinWdity
(NTU)

I

n

in

I

n

m

i

n

m

5.0

5.5

9.3

2400

1100

>140

150

4

0

5.0

5.0

5.5

460

460

140

23

0

0

-

-

-

93

7

4

0

0

0

0.8

0.5

15

0

0

0

0

0

0



173

HANSI WATER TREATMENT PLANT - HANSI

INTRODUCTION

Hansi town in Haryana has a population of 60,000 as per 1981 census.
Presently, the city has two water treatment plants, viz. the old plant using conventional
media (4090 mVday) and the recently commissioned dual media (coconut shell and
sand) filtration plant (4546mVday) located onHansi-Jindroadabout2km from Hansi
town. Since the new plant is still to be fully operational, the old plant alone has been taken
up for evaluation. Canal water after storage is pumped to the treatment plant which
provides for conventional pre-treatment with alum coagulation and sedimentation
followed by rapid sand filtration and disinfection. The plant commissioned in 1962
is maintained by the PHED, Govt. of Haryana. The plant layout isshowninFig.8.1
and summary data is presented in Table.8.1

PLANT APPRAISAL

Raw water quality and flow measurement
Raw water from the Petwar Distributory of the Western Jamuna Canal is drawn

by gravity to storage-cum-sedimentation tanks of 28 days capacity. Due to the long
storage, the raw water is of high quality with low turbidity and coliform counts (Table
8.2). Stored water is drawn through a floating intake to a sump from where it is pumped
to the treatment plant. There is no provision for measuring the plant inflow and flow
regulation is achieved either by throttling the pump delivery valve or stopping the pump.
Actual flow measurement at the time of visit indicated that the plant inflow was only 56
per cent of the design flow-.

Pre-treatment
Alum in solution form is used as the coagulant. The dose of alum is fixed based

on past experience and not determined by jar tests. There is no provision for constant
or proportionate dosing of alum solution. Alum mixing and flocculation is achieved in
a baffled channel.

The coagulated and flocculated water is clarified in horizontal flow rectangular
settling tanks with hopper bottoms. The flocculated water enters the tank through 8
numbers of CI. pipes placed along the width of the tank. As raw water turbidity itself
was very low, the reduction due to sedimentation was not significant (Table 8.3).



174

Filtration and disinfection
Three open to sky filters have been provided each measuring 4 mx 4 m of

actual filter surfaces. No rate controllers have been provided and the filters are operated
on declining rate principle. No provision has been made for air scour and filters are
backwashed using water only. Backwashing was ineffective and considerable mud
ball formation was noticed in the filters. Filtered water is chlorinated using a solution
of bleaching powder. The finished water was free from coliform.

Laboratory facilities
The plant has no laboratory facilities to conduct the routine tests.

RECOMMENDATIONS

* Proper arrangement for raw water flow measurement should be provided
to facilitate plant operation and control.

* Maintenance of filter bed needs to be improved by adequate/more frequent
back washing.

* Arrangements should be made for periodic testing of water quality and to fix
the dose of chemicals in a rational way.



PUMP HOUSE

R W SUMP

RW

RW SUMP

CLEAR WATER
TANK

C L E A R WATER
TANK

F-)

F-2

F - 3

COAGULATION
CHANNEL ALUM

-'TANK
mimim

SETTLING TANK

SETTLING TANK

t - RAPID GRAVITY FILTER

STORAGE CUM

SEDIMENTATION

TANK- 3 RAW WATER INLET CANAL

1N0T TO SCALE)

STORAGE CUM
SEDIMENTATION

TANK - I

STORAGE CUM
SEDIMENTATION

TANK-2

3
oc
w

PETWAR
DISTRIBUTORY

FK38.1 LAYOUT PLAN OF HANS I WATER TREATMENT PLANT



176

TABLE 8.1

PLANT SUMMARY DATA - HANSI

GENERAL

Name and location

Year of construction

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw water pumping

-Rising main diameter

Pre-treatment

Coagulation

- Chemicals used

- Type of mixing

- Details of mixing

Flocculation

- Method /Type of unit

- Dimensions

: Hansi Water Treatment Plant Hansi (Haryana)

: 1962

: 4.5 mid

: Public Health Engineering Depattment,(Haryana)

: Western Jamuna Canal

: Conventional with rapid sand filters

: 2 nos. ,25 HP each, Centrifugal pump of
3.86 rnVmiri. capacity

: 300 mm.

: Alum

: Hydraulic

: Open baffled channel 37 nos.RCC baffles to
S.T No. 1 43 nos. RCC baffles to S.T No.2

: Hydraulic baffled channel
(over and underflow)

: Len«hofchannel28mtoS.Tl
and 37.5 m to S.T 2
Total no. of baffles 43



177

Sedimentation

-Typeofunit(s)

- No. & size of unit(s)

- Surface Overflow Rate

• Detention time

Filtration

-Typeofunit(s)

- No. &, size of unit(s)

- Rate of filtration

- Filter media

.Sand size

.Depth of sand

- Backwash arrangements

.Method

. Wash water tank cap.

Disinfection

- Chemicals used

-Type of feed

Clear Water Pumping

- Type, No. & Capacity

-Pump details

: Clarifiers (Rectangular)

: 2 nos.,
each 28m x 7.8m & 2.4m depth

: 9.45 mVmVday

: S hrs. 25 minutes

: Rapid gravity filters

: 3 nos.,each 4 m x 4 m

: 4.0 m'/mVhr.

: E.S.-0.2 to 0.4 mm

: 60cm

: Waterwash only

: 180 m} (common to both old and new plants)

: Bleaching powder

: Solution feed

: 2 nos., 27 m x 9 m x 2.8 m each

: 2 nos., centrifugal pumps of
capacity 232 m'/hr,
50 HP each



178

TABLE 8.2

FHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OF
RAW AND FINISHED WATERS

HANSIWATER TREATMENT PLANT-HAN«

PARAMETERS

Phyako-cbettKal

Tuibidity(NTU)

PH

Total Alkalinity
(CaCO,)

Conductivity JuS/cta)

Hairiness (CaCO})
Total

CaibonaK

NonCaibooaie

Calcium (Ca)

Magnesium (Mg)

Chloride» (Cl)

Sulphates (SO,)

Iroo (Ife)

Bactwwbtiesl (MPN/100 ML)

Total cotifoan

Fecal cottfoi»

Fecal streptococci

ivisrr

RAW

3

7.8

88

270

118

88

30

28

12

16

28

0.1

8

2

FINISHED

2.0

7.2

86

256

134

86

48

31

14

18

35

0.1

NIL

NIL

NIL

RAW

13

9.0

40

102

56

40

16

14

5

7

23

TT.

9*

23

23

n VISIT

FINISHED

4

8.3

56

120

80

56

24

22

5

»3

28

0.1

NIL

NIL

NIL

All values except pH .Twfaidity and Conductivity am «xpeated as mg/L



179

TABLE«J

PLANT PERFORMANCE AT VARIOUS STAGES OF TREATMENT

HANSI WATER TREATMENT PLANT • HANSI

PARAMETERS

Tufbidity

(NTU)

T.CoUfonn

(MPN/100ML)

visrr

I

n

I

n

RAW

WATER

3

13

8

94

SETTLED

WATER

2

12

5

49

FILTERED

WATER

1.7

5

2

13

FINISHED

WATER

ZO

4.0

NIL

NIL



180

MAIN WATER WORKS - HISSAR

INTRODUCTION

Hissar, a major commercial-cum-industrial town of Haiyana, with a present
population of about 1.2 lakhs is served by two water works, viz.(i) The Main Water
Works (9.0 mid) and (ii) The Second Water Works (5.9 mid). The plant capacities are
being augmented by 10.0 mid and 1.0 mid respectively.

The Main Water Works, commissioned in 1970 was taken up for evaluation
study. Canal water drawn through storage tanks is pumped to the treatment plant which
provides for alum coagulation, flocculation, sedimentation in upflow sludge blanket
clarifiers, rapid sand filtration and post-chlorination. The plant owned by the Municipal
Committee of Hissar is managed by the Public Health Engineering Department, Govt.
of Haryana. The plant layout is shown in Fig.8.2 and summary data is presented in
Table.8.4.

PLANT APPRAISAL

Raw water quality and flow measurement
The raw water from the Western Jamuna Canal is drawn through Hissar Major

Distributory. Two storage-cum-sedimentation tanks of 28 days capacity are provided,
to tide over canal closure period. A bar screen has been installed in the inlet channel
to remove gross floating debris. There are no point sources of pollution in the Hissar
Major Distributory; however, there is bathing and washing of clothes by people and
cattle wading in the channel. Raw water from storage tanks is drawn into a suction
well through a floating intake and pumped to the treatment plant. The flowindicator-
cum-integrator and recorder originally installed at the raw water inlet channel are in
disrepair. No special arrangement exists for regulating plant inflow and it is effected
either by stopping the pump or by throttling the delivery valve of the pump. Due to large
detention time provided in the storage tank, considerable improvement in raw water
quality is observed (Table 8.5).

Pre-treatment
Adequate provision has been made for alum solutionising and mixing tanks.

Mixing is achieved through hand operated mixing paddles. Alum solution is fed at the
head end of a baffled mixing channel. Flocculation and sedimentation is achieved in
the upflow sludge blanket clarifiers with a detention time of 2.83 hrs and surface
overflow rate of 1.33 m/hr. The performance of the sludge blanket clarifiers was
satisfactory and the settled water turbidity was less than 5 NTU (Table 8.6).



181

Filtration
Two rapid gravity filters of 7 m x 7 m each have been provided with a design

filtration rate of 4.8 m/hr. The filters are backwashed using only filtered water as the
air-blower provided for scour was out of order. The filter rate controllers, rate of flow
indicators and loss of head-gauges in all the filters were not in working condition. Filter
backwashing was not effective and large cracks were observed in the filter beds. The
performance of the filters has not been satisfactory and the filtered water turbidity was
1.8 to 4.0 NTU (Table 8.6).

Disinfection

The disinfection of filtered water is carried out using bleaching powder solution.
The dose is controlled by trial and error and not based on test for chlorine demand.
Residual chlorine in finished water was 1.5 to 3 mg/l and the finished water was free
from coliforms.

Laboratory facilities

No laboratory facilities are available at the plant site.

RECOMMENDATIONS

* Adequate arrangement should be provided for measurement and recording
of plant inflow.

* The rapid sand filters which are in a bad condition need to be overhauled,
damaged laterals, if any, be replaced and supporting gravel and filter sand of
appropriate depth- and grading be placed in the filters. Effective backwashing
of the filters should be ensured to prevent recurrence of the problem.

* In view of the expansion of the plant capacity, it is essential to establish a
laboratory at the plant. The laboratory should be adequately equipped with
necessary facilities and trained staff fo facilitate effective plant control.



HISSAR MAJOR OtSTRIBUTORY -*/A
//f-

/ / /

/ / /

X /

8

*

i

I

V „ .

I
a
0
i

I

<

6

e

•

•
T "

7

m—-

LAWN

A

\

1

•

~ I M I F T C H A M N F I I N D E X ,

\. TRANSFORMAI« ROOM

J

STORAGE CUM
SEDIMENTATION
TANK NO-2

2. PUMP CHAMBER

3. SUCTION WELL(RW)

4. SUCTION WELL (CW)

3. ALUM SOLUTION TANK

6. UP FLOW SLUDGE BLANKET
CLARIFIERS

7 RAPfO GRAVITY FILTERS

8. CLEAR WATER TANKS

9. OHSR 10. STAFF QUARTERS

I I . FEEDING UNE FROM S S TANK TO

RW SUCTCM WELL
12. BLEACHING POWDER SOLUTIONISINS

TANK

It

RW |

LAWN

11

I
STORAGE CUM SEDIMENTATION

TANK N O - )

1
ENTRANCE

N OT TO SCALE)

HO 8.2 LAYOUT PLAN OF MAIN WATER WORKS - HISSAR



183

TABLE 8.4

PLANT SUMMARY DATA - IIISSAR

GENERAL

Name and location

Year of construction

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw water pumping

-Rising main diameter

Raw water flow measurement

Pre-treatment

Coagulation

- Chemicals used

-Type of mixing

Flocculation

- Method / Type of unit

Main Water Works Hissar, (Haryana)

1970

9 mid

Public Health Engineering Department,(Haryana)

Western Jamuna Canal

Conventional with Rapid Sand Filters

3 nos, Centrifugal pump,

35 HP, 15 HP & 55 HP respectively

450mm

Broad crested masonary weir

Alum

Hand operated mixing paddles

Mechanical,Oariflocculator



184

Sedimentation

-Typcofunit(s)

- No. & size of unit(s)

- Surface Overflow Rate

- Detention time

Filtration

- Type of unit(s)

- No. & size of unit(s)

- Rate of filtration

- Filter media

. Sand size

. Depth of sand

. Gravel size

. Depth of each layer

- Backwash arrangements'

.Method

Disinfection

- Chemicals used

-Type of feed

Clear Water Pumping

- Type, No. & Capacity

- Pump details

: Sludge Blanket type clarifier

: 6 nos., 7 mx 7 m x 7 m each

: 32m3/m7day

: 2 hr 50 minutes

: Rapid gravity filters

: 2 nos., 7 m x 7 m each

: 4.8mVm2/hr

: E.S.-0.45-0.7 mm U.C. -1.3 to 1.7

: 60cm

: 2 layers, first layer 20 mm to
25 mm & second layer 8 mm to 15 mm

: 13.5 cm

: Wash water only

: Bleaching powder

: Solution feed.

: 2 nos., 22.87 m x 22.87 m x of Reservoir
2.44 m each, 1276 m3 capacity

: 6 nos., Centrifugal pumps of 160 HP, 2 nos.-70
HP each,75 HP, 65 HP and 45 HP respectively



185

TABLE 8.5

PHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OF

RAW AND FINISHED WATERS

MAIN WATER WORKS - HISSAR

PARAMETERS

Physico-chemical

Tuibidity(NTU)

pH

Total Alkalinity

(CaCO,)

Cooductivity(/uS/cm)

Haidoess CaCO,

Total

Caibonafe

NooCaibooate

I VISIT II VISIT

4

7.6

80

1.8

7.3

78

5

8

70

214

102

80

22

Calcium (Ca) 34

Magnesium (Mg) 4

Chlorides <d) 9

Sulphates (SO4) 12

Bacteriological (MPN/100 ML)

Total coUform 8

Fecal coUfotni NIL

220

NIL

NIL

190

23

4

185

112

78

34

34

-

9

90

70

20

28

5.0

8

14

86

62

24

-

-

9

NIL

NIL

m visrr

RAW FINISHED RAW FINISHED RAW FINISHED

2

7.4

62

12

8.5

64

1.8

7.9

60

184

80

64

16

24

5

8

12

540

350

NIL

NIL

All values except pH .Tuibidity and Conductivity are expressed as mg/l



186

TABLES.«

PLANT PERFORMANCE AT VARIOUS STAGES OF TREATMENT

MAIN WATER WORKS - HISSAR

PARAMETERS VISIT RAW SETTLED FILTERED FINISHED

WATER WATER WATER WATER

Turbidity I 4 1.5 1.4 1.8
(NTU)

II 5 3 4 2

III 12 2.5 2.0 1.8

T.CoUfonn I 8 NIL NIL NIL
(MPN/100ML)

II 23 4 NIL NIL

m 540 170 70 NIL



187

PHED SECOND WATER WORKS-ROHTAK

INTRODUCTION

Rohtak town in Haryanawith a population of about 1.8 lakhs (1981 census) has
three water works viz (i) Old Municipal Plant (9.1 mid) (ii) PHED Second Water Works
(9.1 mid) and (iii) Medical College Plant (4.5 mid). The source of water supply for all
the plants is the Western Jamuna Canal. The PHED second water works was selected
for the evaluation study. The plant layout is shown in Fig.8.3 and summary data is
presented in Table 8.7. The plant was commissioned in 1979 is maintained by the State
PHED.

PLANT APPRAISAL

Raw water quality and flow measurement
There has been scarcity of water in the Western Jamuna Canal during the last

one year due to drought. As a result, there is often delay in the release of water into
the Sunari Minor branch channel which feeds the raw water storage tank at the water
works and water supply to the town gets affected. .

There are no point sources of industrial pollution in the Sunari Minor branch ;
however, there is cattle wading and washing of clothes and bathing in the channel.
The quality of water reaching the water works is fair and the total coliform MPN does
not generally exceed 250 per 100 ml (Table 8.8).

Only half the design requirements of raw water storage has been provided for
in the first phase. There is heavy growth of rooted aquatic weeds (mainly Hydrilla) in
the storage tank. However, there is no significant growth of algae in the water. Because
of the difficulty in keeping the storage tank empty without disrupting the water supply,
the storage tank has not been deweeded so far. The two float-controlled swing type
offtakes in the storge tank are not working and the supply is being drawn from tank
bottom all the time which is not desirable. Due to frequent interruption in electric
supply to Rohtak region, the plant operation is often restricted to 10-12 hours a day.
There is 100% standby capacity for raw water pumping but no standby power.

The raw water flow indicator, integrator and/ecorder installed at the measuring
flume, are not working.

Pre-treatment
Provision has been made for addition of both alum and lime for coagulation. The

quality of canal water after storage, being fairly good, alum coagulation is not
practised regularly. Alum solution tanks with stirrers have been provided but devices for
measuring and constant dosing of chemicals have not been provided. Storage space
for chemicals is sufficient.



188

The standing wave at the raw water measuring flume could have been used for
rapid mixing of the coagulant in the raw water. A mechanical flash mixer has been
provided but its speed is very low (30 rpm) to be effective. The detention time (60 sec)
of the flash mix chamber is adequate.

There is one circular clarifiocculator with 10 cm dia. orifices for discharge
of clarified water. The placement of the flocculator (one to either side of the centre
mounted on the moving bridge) is not satisfactory as it leaves more than 50 % of the
plan area unswept by the paddles. During visits to the plant, alum was not being added
and functional efficiencies of the flocculator could not be assessed.

The design features of the settling zone of the clarifiocculator are found to be
satisfactory with regard to side water depth, weir loading, surface overflow rate and
detention time. The orifice outlets into the effluent launder of the clarifier were found
to get submerged. The tip speed of the clarifier scraper bridge is greater than the
desirable maximum speed and is likely to stir up settled sludge. Sludge withdrawal
arrangements of the clarifier are satisfactory.

Filtration
The design rate of filtration (4.9 m/hr) is on the lower side. The other design

features of the filters are satisfactory except the following.
[...]
Year of construction

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

°«w water pumping

•Rising main diameter

Raw water flow measurement

Pre-treatment

Coagulation

- Chemicals used

-Type of mixing

- Details of mixing

Flocculation

- Method / Type of unit

- No. & Dimensions

- Detention time

PHED Second ater Works, Rohtak (Haryana)

1979

9.1 mid

Public Health Engineering DepartmenUHaryana)

Western Jamuna Canal

Conventional With Rapid Sand Filters

2 Nos, Centrifugal, 30 HP,
7000 lit/min capacity

450 mm

Measuring Flume of 450 mm
throat width of capacity 1-15 mid

Alum

Mechanical, Motordriven stirrer

1.2 x 1.2 x 5.0 m mixer chamber size,
2 HP, 60 sec. D.T.

Mechanical,Qariflocculator

lNo,8 .25mdia ,2HP

30 minutes



192

Sedimentation

-Typeofunit(s)

- No. & size of unit(s)

- Surface overflow rate

- Detention time

Filtration

-Typeofunit(s)

- No. & size of unit(s)

-Rate of filtration

- Filter media

. Sand size

.Depth of sand

. Gravel size

. Depth of each layer

- Backwash arrangements

.Method

. Wash water tank cap.

Disinfection

- Chemicals used

-Type of feed

Clear Water Pumping

- No.& Cap.of reservoir

-Pump details

Vertical entry horizontal
flow type clariflocculator

1 No., 20.4 m dia, 4.1 m SWD

38 m'AnVday

2 hrs.35 minutes

Rapid gravity filters

4 Nos., each 6.5 x 3.35 m

4.88 m'/li/m1

E.S.- 0.35 to 0.65 mm U.C.-1.35 to 1.75 mm

60 cm "

Grit, 6-12 mm, 25-40 mm and 40-50 mm

30 cm (each layer 7.5 cm)

Air scour followed by water wash

87 m3

Bleaching powder

Solution feed

2 No., 2600 m3 total cap.

2 Nos., 75 HP each, 45 m head



193

TABLE M

PHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OF
RAW AND FINISHED WATERS

PHED SECOND WATER WORKS - ROHTAK

PARAMETERS

Physico-chemical

Tuibidity (NTU)

pH

Total Alkalinity
(CaCO,)

Conductivity (uS/cm)

Hardness (CaCO,)
Total

Caibonate

Non Carbonate

Calcium (Ca)

Magnesium (Mg)

Chlorides (Cl)

Sulphates (SO4)

Iron (1%)

RAW

0.8

8.5

74

138

102

74

28

'29

7

10

64

0.1

Bacteriological (MPN/100 ML)

Total coliform

Fecal colifonn

Fecal streptococci

23

2

8

I VISIT

FINISHED

<1

8.5

-

-

-

-

-

_

-

-

-

NIL

NIL

NIL

RAW

1.5

7.8

72

150

80

72

8

24

5

6

45

-

•

50

7

7

nvisrr

FINISHED

0.8

8.0

-

-

-

-

-

-

-

NIL

NIL

NIL

ID VISIT

RAW Fl

1.5

9.0

60

145

88

60

28

22

8 .

5

28

0.1

30

4

11

INISHED

1.0

8.3

-

-

-

-

-

-

-

-

•

-

NIL

NIL

NIL

All values except pH .Tuibidity and Conductivity are expressed as mg/L



TABLE 8.9

PLANT PERFORMANCE AT VARIOUS STAGES OF TREATMENT

PHED SECOND WATER WORKS - ROHTAK

194

PARAMETERS VISIT RAW SETTLED FILTERED FINISHED
WATER WATER WATER WATER

TuiMdity
(NTU)

n

0.8 1.0 1.0 <1

1.5 1.2 1.2 0.8

m 1.5 1.5 1.5 1.0

T.Colifonn
(MPN/100ML)

n

23 13 1.0 NIL

50 4 1.2 NIL

m 30 1.5 NIL



195

DHALLI WATER WORKS - SHIMLA

INTRODUCTION

Shimla, the capital of Himachal Pradesh, had its first water supply scheme
commissioned in the year 187S to serve a population of 16000. The supply was
augmented from time to time by tapping raw water from different sources. Presently
the total supply to the city is of the order of 30 mid. The two water treatment plants
located at Dhalliviz. the slow sand filtration (SSF) plant of 4.5 mid with springs as
source of raw water and the conventional rapid gravity filter plant of 8.2 mid capacity
receiving raw water from Cherot nullah were evaluated for their performance. The
schematic flow sheet is shown in Fig. 9.1 and the plant summary data given in Table 9.1.
The treatment works are operated and maintained by the Irrigation and Public Health
Department of Himachal Pradesh.

PLANT APPRAISAL

Raw water quality and flow measurement
The raw water sources for the 4.5 mid SSF-plant are springs from protected,

wooded catchment area. Hence, the raw water is of high quality with low turbidity and
coliform count (Table 9.2). Spring water after roughing filtration at the source, flows
by gravity to the treatment works at Dhalli,

The raw water from Cherot nallah is also of fairly good quality (Table 9.2) and
after pre-filtration at the source is pumped against a head of 600 meters to the
conventional rapid gravity filter plant at Dhalli. It is reported that the yield from both
the sources during summer is inadequate to meet the needs. There is no provision at the
treatment works to measure the inflow to the SSF plant. As for the conventional rapid
gravity filter plant, the flow measuring weir is defective and does not facilitate accurate
flow measurement. However, from the flow estimated at the time of visit, it was found
that the plant was underloaded by 60 per cent.

Pre-treatment
As the water quality from springs is good throughout, no pre-treatment is

provided before slow sand filtration. For the other plant drawing water from Cherot
nallah, alum dosing is practised only during times of high turbidity and the dose is fixed
arbitrarily. When alum is added, flocculation is achieved in the baffled channel leading
to the settling tanks. At the time of the visit when the raw water turbidity was 3 NTU,
alum addition was dispensed with and hence, turbidity removal due to pre-treatment
was marginal.



19t

Filtration
As the raw water itself had a turbidity of 0.8 NTU, no significant reduction was

achieved in slow sand filters. However, there was considerable improvement in
bacteriological quality. At the time of the visit, only 4 filters were in operation (due
to reduced plant inflow) while die other two were being resanded. Ail the filters are
housed under a roof and no algal growth on the filters wasvisible. The sand scraped from
the filters is cleaned in a sand washing machine, dried and stored for reuse. It was
observed that while resanding, the stored sand is directly placed on the top of existing
sand in the filter. This practice is defective and leads to accumulation of impurities
in the bottom layers and compaction of bed over a period of time with attendant problems.

The rapid sand filters were underloaded due to inadequate flow at the source.
The filter appurtenances were in a state of disrepair. The filters were backwashed with
raw water only and was not preceded by air scour as the air blower was out of order. Filter
backwashing has not only been ineffective but also most unscientific. The raw water
from the rising main is diverted for backwashing all the filters at the same time. The
rate of rise of wash water (raw water) is also low and the wash water is not allowed to
drain off excepting once in 2 or 3 months, before the filtration cycle is resumed. With
the result the impurities in the filter bed are not removed but only loosened
temporarily and retained in the bed during the fUeration cycle. This practice has not
only proved highly ineffective but also counter- productive as confirmed by the presence
of large cracks and undulations on the bed and worsening of the filtrate quality after
the "so called" backwashing operation.

Disinfection
The filtrate from slow sand filters is not chlorinated before supply while

the filtrate from rapid gravity filters is disinfected using bleaching powder solution.
The dose applied is not controlled and there is no facility to measure residual chlorine
in treated water.

Laboratory facilities
Laboratory facilities available at the plant (turbidimeter and pH meter) are

not adequate for effective plant control. A separate laboratory is under construction at
the treatment plant.

Plant staff
An Assistant Engineer is incharge of the plant which is managed by 15 regular

staff members including a Junior Engineer and a Chemist. In addition 14 daily wage
workersare employed. The plant operators are neither qualified nor had undergone
formal training in operation and maintenance of water treatment plant.



197

Financial aspects
The expenditure on operation and maintenance of the plant for the year 1987-

88 wasRs. 3.46 lakhs of which the staff salary alone accounted 64 per cent. The entire
expenditure is borne by the State Govt. The distribution system is with the Municipal
Corporation.

RECOMMENDATIONS

* To prevent cumulative fouling and compaction of the bottom layers of slow
sand filters, the "throwing over" method of resanding should be followed.

* The rapid sand filters which are in a very bad condition should be
overhauled including replacement of sand, if necessary. The practice of back-
washing of filters with raw water should be discontinued in favour of washing
with filtered water. Only one filter shouldbebackwashedatatimeandit should
be ensured that the filter is left in a clean condition before the filtration cycle
starts.

* The filtrate from both the slow sand and rapid gravity filters should be
chlorinated so as to ensure a minimum residual chlorine as recommended by
CPHEEO and the chlorine residual regularly monitored.



l t •• I»

CLARIFIER

LAB. CHEMICAL
HOUSE

CLARIFtER
TO GRAVITY

MAIN TO GRAVITY
MAIN

SLOW SAND FILTERS

RAPID GRAVITY FILTERS

SLOW SANO FLTERS

RAW WATER

FK3 9.1 LAYOUT PLAN OF DHALLI WATER WORKS, SHIMLA



199

TABLE 9.1

PLANT SUMMARY DATA • SHIMLA

GENERAL

Name and location

Year of construction
(Augmentation if any)

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw water pumping

-Rising main diameter

Raw water flow measurement

Pre-treatment

Coagulation

- Chemicals useft

-Type of mixing

- Method of mixing

Flocculation

- Method / Type of unit

- No. & Dimensions

- Detention time

: Dhalli Water Works, Shimla

: 187S augmented in 1903 & 1971

: 12.7 mid

: Irrigation and Public Health Engineering
Department, Himachal Pradesh

: Streams from catchment area

: Prefiltration followed by
i) Slow Sand Filters (4.5 mid)
ii) Conventional with rapid sand filters

: 3 nos centrifugal (1 standby)
cap. 227,127,150 m3/hr

: 3 nos. 125 mm - 2 nos. 175 mm -1 no.

: Rectangular weir

: Alum solution

; Hydraulic

: Baffled channel

: Hydraulic

: 28 nos. baffled chimel

: 1.5 min



200

Sedimentation

-Typeofunit(s)

-No. Asizeofunit(s)

- Surface overflow rate

• Detention time

Filtration

-Typeof unit(s)

• No. & size of unit(s)

-Rate of filtration

- Filter media

. Sand size

.Depth of sand

- Backwash arrangements

.Method

Disinfection

- Chemicals used

-Type of feed

Clear Water Reservoir

- Pump details

: Circular clarifier

: 2 nos., each 14 m dia, 3 m S W D

: 0.74 m/hr

:3hrs

: Rapid sand Slow sand

: 3 nos., each 8 nos.,each
32.2 m2 232.5 m1

: 3.5 m/hr 0.1 m/hr

: Ë.S - 0.69 mm E.S - 0.24 mm
U.C-1.8 U.C-2.5

:50 cm 60 cm

: Air scour and raw water wash

: Bleaching powder

: Solution feed

: Not provided

: Flow by gravjty



201

TABLE 9.2

PHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OF
RAW AND FINISHED WATERS

DHALLI WATER WORKS -SHIMLA

PARAMETERS

Phyafm-dMwcal

Tuibidity(NTU)

PH

Total Alkalinity
(CaCO,)

CûoductivityiMS/cm)

Hardness (CaCO,)
Total

Caibomle

NonCorbonaie

Calcium (Ca)

Magneaiuin(Mg)

ChloridM(Cl)

Sulphates (SO,)

Iran (ft)

Fluoride (F)

Nittates (NO,)

Bacteriological (MPN/100 ML)

Total cohfonn

RAPID ORAVFTY FILTERS

RAW

3.0

7.5

68

190

80

68

12

24

5

7

16

Tr

0.5

1.7

140

FINISHED

1.5

7.5

66

187

78

«6

12

23

5

7

16

Tr

0.5

5.9

95

SLOW SAND FILTERS

RAW

0.8

7.5

44

110

50

44

6

14

3

7

4.4

Tr

0.5

1.3

55

FINISHED

0.8

7.5

42

105

50

42

8

14

3

7

4.4

Tr

0.5

1.4

10

AU tente »i« expressed as tng/L except for pH, Turbidity and conductivity. Tr - Traces



202

TABLE9J

PLANT PERFORMANCE AT VARIOUS STAGES OF TREATMENT

DALU WATER WORKS • SHIMLA

PARAMETERS RAW SETTLED FILTERED
WATER WATER WATER

TuAidity ROP 3.0 2.5 1.5
(NTU)

SSF 0.8 • 0.8

T.coUfwm RGF 140 75 95
(MPN/100ML)

SSF 55 - 10



203

SITLEE WATER WORKS - JAMMU

INTRODUCTION

Janunu, the winter capital of J&KState, with a present population of about
4.0 lakhs draws its water supply from river Tawi and a battery of tubewells. The Sitlee
water works with a designed capacity of 38 mid is located on the bank of river Tawi, 7
km away from the city on Jammu-Udhampur highway. The tube wells numbering 47,
provide a supply of about 30 mid. Water from river Tawi is pumped to the treatment
plant which provides for pre-sedimentation followed by conventional treatment with
alum coagulation, sedimentation, rapid sand filtration and chlorination. The schematic
flow sheet is shown in Fig. 10.1 and the plant summary data is presented in Table 10.1.
The plant is maintained by the Public Health Engineering Department, J & K
Government.

PLANT APPRAISAL

Raw water quality and flow measurement
Raw water from river Tawi is drawn into an intake well and is pumped to the

treatment works. The intake well is provided with inlet ports at different levels operated
by sliding gates. The river water carries considerable silt load especially during
monsoon season which leads to quick wear and tear of the pumps and problems in
operation and maintenance. At the time of the visit the raw water turbidity was
essentially colloidal in nature and there was practically no reduction in turbidity in
the pre-wdimentation tanks (Table 10.2).

E%c to non-availability of continuous power supply, the plant is worked only for
about 20 heurs a day. The flow measuring/indicating device installed at the raw water
channel is not in working condition. Actual flow measurement at the time of the
visit indicated that the plant inflow was about 30 mid (underloaded by about 20 percent)
as against the rated capacity of 38 mid.

Pre-treatment
The alum dose applied was reported to vary fjom 10 kg/hr in fair season to 250

kg/hr during the monsoon period. It was reported that during monsoon period even with
high dosage of alum, difficulties were experienced in proper coagulation of the turbid
waters. It was noted that the river water had low alkalinity (Table 10.2), insufficient
for proper floe formation. The equipment for controlled dosing of alum was out of
order. The rapid mixer and the clarifier sludge scraper mechanisms are Worked only
during times of high turbidity, âà the tame of the visit, «tue to non-functioning of the
rapid muter uiut,tftEtôoc formation was not effective. After pretreatment with alum



204

coagulation and sedimentation, the turbidity of pie-settled- water was reduced from 20
NTU to 10 NTU only (Table 10.3).

Filtration
The rapid sand filters have been renovated recently when the underdrains and

the filter media were replaced. While the filter rate controllers were working, the loss
of head gauges were out of order. The operation and maintenance of the filters in
general was satisfactory.

Disinfection
In the light of difficulties experienced by the water works authority in procuring

chlorine cylinders, only bleaching powder is used for disinfection. The supply of
bleaching powder is also irregular to meet the daily requirement and to maintain
adequate residual chlorine in the water leaving the plant.

Laboratory facilities
The laboratory facilities available for routine plant control are inadequate and no

chemist has been posted at the plant.

Plant staff
The total strength of staff for routine operation and maintenance of the plant is

23 including the five supervisory staff of Assistant Engineer/Funior Engineer cadre.

Financial aspects
The water tariff levied is very low (Rs.30 per 12 mm service connection per year)

and the revenue receipts on this account is Rs. 18.25 lakhs for the year 1987-88 as
against the total expenditure of Rs. 230 lakhs. The shortfall is met by the Government
from other sources of revenue.

RECOMMENDATIONS

* Provision for raw water flow measurement should be made to ensure effective
chemical dosing and plant control.

* During monsoon season when the raw water turbidity is high and alkalinity is
low, lime addition may prove useful in achieving effective coagulation.

* The optimum dosages of chemicals should be decided based on regular jar
tests.

* The rapid mix unit and the clarifiocculator should be operated continuously
[...]
the performance evaluation study in consultation with the PHED. The water supply
system is constructed, maintained and operated by the Stale PHED. The plant layout
is shown in Fig. 10.2 and plant summary data is presented in Table 10.4.

PLANT APPRAISAL

Raw water quality and flow measurement
The raw water to the treatment plant complex at Nishat is drawn from four

sources, viz. HaxwanReservok,SharafKhul Canal, Dachigam Stream and Dal Lake.
The supply from the Dachigam stream diminishes in extreme winter due to freezing of
the stream in the upper reaches. However, as alternate sources are available, no scarcity



211

is experienced in winter. The supply is also temporarily affected by silt deposits at the
off-takes in the river during heavy rains.

The Dachigam stream is not subject to any significant pollution. The stream water
is of low turbidity (Table 10.5) most of the time except during rains in the catchment
when the turbidity and silt load goes up temporarily. The Harwan reservoir supply is
presettled and is always low in turbidity.

The Dal lake source at the point of tapping has been extensively monitored by
NEERI and is found to be of good quality, physically, chemically and bacteriologically
satisfying the criteria for waters which can be used for drinking water supply with only
chlorination. Raw water from Dal lake is used only during emergencies and involves
pumping.

The Harwan Reservoir has an intake tower with a single inlet port at the bottom.
From the intake tower, an RCC conduit 200 mm dia. 5000 m long conveys the water to
the treatment works. There is no device for measuring the discharge in the conduit
but its design capacity is 10 mid. From the S.K. canal, two plain pipe draw-offs have
been provided, one to feed a roughing filter serving plants 2 and 3 and another directly
feeding plant no.I. The direct offtake from the Dachigam stream consists of a small
chamber on the stream bank with an inlet port protected by bar screens.

The off-takes in the Dal lake consists of one fixed pumping station and another
floating pump barge. There are no arrangements* for measuring the actual rates of
pumping at both the pumping stations.

In plant No. 3, a Venturi flume is provided in the raw water channel to the flash
mixer. The flow indicator installed over the flume is not reliable as its maximum
capacity is 2.88 mid whereas the plant capacity is 18 mid.

The main deficiency in the existing intake and raw water conveyance
arrangements is that there is no way of estimating the supply drawn frorn the different
sources serving the Nishat .Water Works.

Pre-treatment
Only part of the raw water flow to the Nishat Waterworks is pre-treated by

down-flow roughing filtration through beds of pebbles of 75 mm size.
In view of the good quality of raw water from Harwan Reservoir and Dal lake,

the pre-treatment, provided is redundant while the S.K. canal water which often is
turbid and carries silt is pre-treated only in part. It* is desirable that the pre-treatment
facilities and the arrangement of sources to serve the different plants of Nishat are

Filter alum is used for chemical coagulation. Two high level alum solutlonising-
cunvsolution storage tanks each of 2.5m3 capacity have been provided in the chemi-
cal house. Each tank has a motorised stirrer. A constant head box has been provided
for feeding the alum solution.



212

The alum solution tanks, the motorised stirrers and the pipings are in good
condition. The solution storage capacity of 2.5 tn'in each tank is found to be just
sufficient (assuming a peak alum dose of 30 ppm and7.5 percent strength of alum
solution). Alum dosage rate at Ae plant is fixed not based on any jar test but only by
trial and error. Alum block» «me also added directly tö the raw water channel in
addition to alum solution doting. The float control device was not being maintained
at constant level which is necessary lor ensuring constant hydraulic rate of dosing.

A Hash mixer of 2 HPfwsfceen provided in a mixing chamber which is worked
only'off* one 'on'. The alumsoltition is added upstream of the throat of the Venturi
Hume. Adequate mixing is adtttved by the hydraulic jump at the Venturi flume.

A dariflocculator has been provided with overaH size of 28 m dia. x 3.84 m
SWD wiftAecculator zone of I2.#i»dia. The detention periods in the floccculator zone
and the sMâs^zoaeasalsoâtesoËlace loading rate in the settling zone are satisfactory
lor * e dssjgft flow. The floccuiater paddtes were not being worked all the time. The
clarifier sender bridge was also am being operated all the time though sludge bleeding
wecommom. During the time a* stnrfy tbeclariflocculator was overloaded as could
be seta fitem «he «eirs in ibe eH&fiat ïaunder which we» completely flooded.

FBtnUion
The <Sea|^ filtration rate being only 6 m/hr is satisfactory. The rate of flow

controllers toe rate indicators in none of the filters were working. However, the
headîossgaHS^iwierc functioning properly. The filter sand was not properly graded

of supporting gravel (25 cm) was found inadequate. The filter washing
air and washwater distribution was not uniform. Filter sand was

al!»bdngc««Ssd ever into wash water gutters. Considerable mounding of the sand
surfaces and &mt laaßk« were observed at various places in the filter bed. The filters
have clogged u|«9»^eat «sctent(as observed from the high initial headfoss) and are
not able to deliver the design output. The filter output actually measured on three
different date« was only about 60 per cent of the design value. Overall, the filter
performance was far from satisfactory.

Disinfection
Bleaching powder is used for disinfection. The chemical is dissolved in water

in a tank provided with a motorised stiner. From the tank, the solution is drawn to a
constant head box from where it is added to the water.

The bleaching powder dosage is not fixed based on chlorine demand test but
by trial and error. As there is only one solution tank, die solution can not be settled
before dosing is started. A constant level is not maintained in the dosing box.



213

Laboratory facilities
At present, no testing facilities are available at the plant except for residual

chlorine. No records are maintained for the residual chlorine tests.

RECOMMENDATIONS

* Because of frequent and sudden increase in turbidity in the Sharaf Khul Canal
leading to treatment problems, the drawal from the canal may be dispensed with
or restricted to fair weather season in favour of Dachigam stream and Harwan
reservoir.

* Considering the multiplicity of sources serving the Nishat water works and
their varying qualities, the pre-treatment facilities and the arrangement of
sources at Nishat be reorganised to minimise treatment needs.

* Adequate arrangements for raw water flow measurement and regulation need
to be provided for effective operation and control of water treatment units.

* The chemical dosing step should be properly supervised as it is a critical
step in water treatment. Alum dosage should be fixed by jar tests and the quantity
added should be regulated by weight and not by number of blocks. Logbooks
should be maintained for this unit process.

* The flocculators and the sludge scraper bridge should be operated
continuously.

* All the filter beds, require complete overhauling as the filter media is almost
completely caked up, sand and gravel have mixed up the underdrain pipes appear
to have broken/eroded at the perforations.

* The filter outlet controls which are now not working may be dispensed with
and filters may be worked on declining rate filtration.

* Adequate laboratory facilities and trained staff shouldbeprovidedtoperform
the usual plant control tests, viz.-jar test, chlorine demand test and tests for
residual chlorine, pH and turbidity and, if possible, routine bacteriological
analysis.



• \ '• '

SHARA8 KHUL CANAL-

FROM HARWAN
RESERVOIR

MAINS
FROM DAL

LEGEND

T.P. -TREATMENT PLANT

W.W.T.- WASH WATER TANK

C.W.R - CLEAR WATER RESERVOIR

T.P.-3- PLANT SELECTED FOR STUOY

R.CF.-RAPIO GRAVITY FILTER

CHEM.
HOUSE

T.P.Vl

\ \CLARIFLOCCULATOR

TO DISTRIBUTION
(NOT TO SCALE)

TO DISTRIBUTION

FIG 10.2 LAYOUT PLAN OF N1SHAT WATHt WORKS, SRINAGAR



215

TABLE 10.4

PLANT SUMMARY DATA • SRINAGAR

GENERAL

Name and location

Year of construction

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw water pumping

Raw water flow measurement

Pre-treatment

Coagulation

- Chemicals used

-Type of mixing

Flocculation

- Method / Type of unit

- No. & Dimensions

- Detention time

Nishat Waterworks No.3 Srinagar,J&K State

1979

18 mid

Public Health Engineering DepartmentJCashmir

i) Dachigam Stream
ii)Sarafkhul canal

iii) Harwan Reservoir
iv) Dal lake

: Conventional with rapid sand filters

- Dal lake fixed pumping station :- 3 nos.,
300 mm dia pumping main,77 m static head.
-Dal lake floating pump barge :-4 nos.,
600 mm dia pumping main, 81m static head

Venturi flume

Alum

Mechanical, motor driven with details
stirrer, 2 HP, 35 sec detention time

Mechanical Clariflocculator

1 no., 12.4 m dia, speed 4 rpm, 3.8 m SWD

37 minutes



216

Sedimentation

-Typeofunit(s)

- No. & size of unit(s)

- Surface Overflow Rate

- Detention time

Filtration

- Type of unit(s)

- No. &, size of unit(s)

- Rate of filtration

- Filter media

. Sand size

.Depth of sand

. Gravel size

Depth of each layer

- Backwash arrangements

.Method

. Wash water tank cap.

Disinfection

• Chemicals used

: Clarifier

: lno . ,28mdia ,3 .8mSWD

: 36mVm2/day

: 2 hr 30 minutes

: Rapid gravity filters

: 3 nos., (twin beds) each 8.4 m x 5.6 m

: 5.75m3/mVhr

: E.S.-0.7mm,U.C.-1.66

: 75 cm

: 3 layers, 6-12 mm, 25-37 mm, 25-50 mm

: 5 cm. 7.5 cm, 7.5 cm respectively

: Air scour followed by water wash

: 227 m3

: Bleaching powder



217

TABLE 10.5

PHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OF
RAW AND FINISHED WATERS

NISHAT WATER WORKS - SRINAGAR

PARAMETERS

Phyako-chemkaJ

Tuibidity(NTÙ)

pH

Total Alkalinity
(CaCO,)

Conductivity j/aS/cm)

HanJness (CaCO,)
Total

Caibonate

NonCaibooate

Calcium (Ca)

Magnesium (Mg)

Chlorides (Cl)

Sulphates (SO4)

lion (Fe)

Fluoride (F)

Nitrates (NO,)

Bactoriolocical (MPN/100 ML)

Total cotifonn

Fecal cotifonn

RAW

7.3

7.9

48

128

42

42

0

14

2

2

2

0.45

0.3

Tr.

14

8

FINISHED

5.6

7.7

-

-

-

-

-

-

-

:

-

-

0

0

All values except pH .Twbidity and Conductivity aie expressed as ntg/L



218

TABLE 10.«

PLANT PERFORMANCE AT VARIOUS STAGES OF TREATMENT

NISHAT WATER WORKS - SRINAGAR

PARAMETERS RAW SETTLED FILTERED FINISHED
WATER WATER WATER WATER

Turbidity
(NTU)

7.3 4.3 2.8 5.6

T. CoUfonn
(MPN/100ML)

14 8.0 2.0



219

BKLGAUM WATER WORKS - BELGAUM

INTRODUCTION

Belgaum, one of the largest cities in northern Kamataka, has a population
of 3 lakhs (1981 census) including that of the cantonment area. The city draws its water
supply from Rakaskop lake, which is an impoundment formed by a dam constructed
across the river Markandeya. Raw water from Rakaskop flows by gravity over a
distance of 5 km to Hindalga from where it is pumped to treatment plants located at
Laxmitek 3 km from Rakaskop. There are two treatment plants at Laxmitek having
capacities of 27.2 mid and 13.6 mid. The plant of 27.2 mid constructed in the year 1962
has been selected for evaluation. The treatment consists of aeration, alum addition,
flash mixing, flocculation, sedimentation, filtration and post chlorination. The
plant layout is shown in Fig. 11.1 and summary data is presented in Table 11.1. The
plant is maintained by Kamataka Urban Water Supply and Drainage Board.

PLANT APPRAISAL

Raw water quality and flow measurement
Since Hindalga is located on the bank of river Markandeya, provision for

drawing water, also from the river has been made. In order to conserve water in the
lake, river water is pumped during rainy season when the turbidity of raw water is
reported to be high. During the study period, the turbidity of raw water was in the
range of 3-8 NTU with a coliform MPN of 23-1100 per 100 ml (Table 11.2). The plant
inflow was measured based on the head over a pre-calibrated weir provided in the raw
water channel varied from 10 mid to 26.6 mid as against the design value of 27.2 mid.
Part of the flow was diverted-to the new plant for trial runs. During all the three visits,
the plant was underloaded.

Pre-treatment
A cascade type aerator with five concentric trays has been provided for aeration.

Alum solution for coagulation is applied in the raw water channel leading to flash mixer.
During the visits the applied dose of alum was found to be 4 mg/1. The pre-treatment
units were in good working condition. The settled water turbidity was in the range of
2 to 4.5 NTU. Considerable reduction in coliform was also observed due to sedimenta-
tion (Table 11.3).



220

Filtration
The perfoimance of filters was satisfactory and the filtered water turbidity was

in the range of 0.4 to 1 NTU. The depth of sand in the filters was 84 cm with an
E.S of 0.63 mm and U.C 1.65. The filter run during low turbidity period was reported
to be 2-3 days. There is no provision for air scour and only water is used for
backwashing.

t
Disinfection

Chlorine gas is used for disinfection. Many a time when the chlorinator is out
of order, chlorine gas is directly fed to filtered water or bleaching powder is used. The
finished water had a residual chlorine of 0.5 mg/1 and was free from coliform as well as

Laboratory facilities
A laboratory with necessary facilities to carry out physico-chemical as well as

bacteriological analysis of water has been provided at the plant. The laboratory is well-
equipped and neatly maintained.

RECOMMENDATION

* The laboratory should be equipped with a jar testing machine.



VÄTER
PUMPWG
STATION

DISTRIBUTION BY
GRAVITY

ALUM

PLASH
MIXER

AERATION

POST
CHLORINATION

CLEAR

WATER

RESERVOIR

FILTER
BEDS

^FLOCCUL

(NOT TO SCALE)

FIG 11.1 LAYOUT PLAN OF BELGAUM WATER TREATMENT PLANT



222

TABLE 11.1

PLANT SUMMARY DATA-BELGAUM

GENERAL

Name and location

Year of construction

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw water pumping

- Rising main diameter

Raw water flow measurement

Pre-treatment

Aeration

Coagulation

- Chemicals used

-Type of mixing

- Detention time

Flocculation

- Method/Type of unit

- No. &. Dimensions

- Detention time

: Belgaum Water Treatment Plant, Belgaum

: 1962

: 27.2 mid

: Karnataka Urban Water Supply
and Drainage Board

: Rakaskop lake across river Markandaya

: Conventional with rapid sand filters

: S nos,(one standby)
3 nos,200 HP, 250 m» /hr each,
2 nos,250 HP, 340 m3 /hr each.

: 525 mm

: Rectangular sharp edged weir 1.22 m wide

: Cascade aerator

: Alum solution

: Mechanical, flash mixer

: 38 sec

: Mechanical flocculators

: 2 nos, each vol.of 252 m3

: 30 minutes



223

Sedimentation

- Type of unit(s)

- No. & size of unit(s)

- Surface Overflow Rate

- Detention time

Filtration

-Typeofunit(s)

- No. & size of unit(s)

- Rate of filtration

- Filter media

. Depth of sand

. Gravel size

. Depth of each layer

- Backwash arrangements

.Method

. Wash water tank cap.

Disinfection

- Chemicals used

-Type of feed

- Chlorinator Details

Gear Water Reservoir

- Type, No. & Capacity

-Pump details

: Radial flow type clarifier

: One, 30.5 m dia, 3.66 m SWD

: 1.55 m/hr

: 2 hrs 20 minutés

: Rapid sand filters

: 6 nos, each 10 m x 5.8 m

: 3.3 m/hr

: 70 cm

: 6 mm-1.3 cm, 3cm-3.8 cm, 3.8cm-5cm

: 7.5 cm

: Water wash only

: 227 m3

; Chlorine gas

: Solution

: Pressure type chlorinator

: RCC.two nos, 4540 m3 and 11350m3

: Distribution by gravity



224

TABLE 11.2

PHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OP

RAW AND FINISHED WATERS

BELGAUM WATER WORKS • BELGAUM

PARAMERERS

Physico-chemical

Tuibidity<NTU)

pH

Total Alkalinity
(CaCO,)

Conductivity (uS/cm)

HaidDess(CaCOj)
Total

Caibonate

NonCaibonate

Calcium (Ca)

Magnesium (Mg)

Chlorides (Cl)

Sulphates (SO4)

Iron (Re)

Fluoride (F)

I

RAW

3.4

6.5

30

173

20

20

0

-

-

9

10

ND

0.8

Bacteriological (MPN/100 ml)

Total colifonn

Fecal coUform

Fecal streptococci

' 1100

23

9

240

VISIT

FINISHED

1.0

6.2

26

354

22

22

0

-

-

11

10

ND

0.8

0

0

0

0

II

RAW

7.8

6.9

22

88

14

14

0

3

1

5

3

ND

0.6

23

23

23

43

VISIT

FINISHED

0.4

6.8

21

75

14

14

0

3

1

5

3

ND

0.6

0

0

0

0

nivisrr

RAW FINISHED

6.5

7.8

n

92

28

28

0

9

1

4

23

0.1

0.5

240

15

7

23

1.5

7.5

28

88

28

. 28

0

9

1

4

30

ND

0.4

0

0

0

0

All values except pH .Tuibidity and Conductivity are expressed as mg/1
N.D.-Not detectable



225

TABLE Î U

PLANT PERFORMANCE AT VARIOUS STAGES OP TREATMENT

BELGAUM WATER WORKS - BELGAUM

PARAMETERS

TufMity
(NTU)

T.CoUfofm
(MPN/100nU)

EColi
(MPN/lOOnd)

VISIT

I

II

III

I

n

m

i

n

m

RAW
WATER

3.4

7.8

6.5

1100

23

240

9

9

7

SETTLED
WATER

2.6

2.0

4.5

43

23

7

0

9

0

FILTERED
WATER

0.5

0.3

1.0

4

0

4

0

0

0

FINISHED
WATER

1.0

0.4

1.5

0

0

0

0

0

0



226

UIJAPUK WATER WORKS - BIJAI'UR

INTRODUCTION

Bijapur town with a population of 1.43 lakhs (1981 census) receives its water
supply from two major sources viz. river Krishna and Bhutanal tank. Raw water from
each source is treated separately at a plant of 10 mid capacity before supply to the city.
For performance evaluation the 10 mid plant receiving raw water from Bhutanal tank
was selected. This plant located at a distance of 10 km from Bijapur was originally
designed in 1910 by Er. Visvesvaraya for a population of 30000 adopting slow sand
filtration. Later on in the year 1976 these filters were replaced by rapid gravity filter
system designed to serve the population of 1 lakh. The schematic flow sheet of the plant
is shown in Fig. 11.2 and the plant summary data is presented in Table 11.4. The plant
is maintained by city Municipal Council.

PLANT APPRAISAL

Raw water quality and flow measurement
Raw water from Bhutanal tank is drawn by gravity through an intake tower

provided with inlet ports at three different levels. The bell mouthed inlets have been
provided with screens to arrest floating matter.

During the evaluation study, the turbidity of raw water was in the range of
7.0-12.5 NTU and total coliform MPN in the range of 43-210 per 100 ml (Table 11.5).
It was reported that the turbidity of raw water in the tank goes upto 250 NTU during
rainy season.

During the study period, raw water inflow was 7.3 and 5.9 mid during first and
second visit respectively. Thus, the plant was underloaded to the extent of 25-40 %.
From time to time the seepage through the bunds of Bhutanal tank is collected in a well
and is pumped to the sedimentation tank using 10 HP pump. During such pumping, raw
water drawal from Bhutanal tank is stopped.

Pre-treatment
Raw water from Bhutanal tank is drawn by gsavity into a receiving tank at the

plant site where alum solution is applied. Raw water is also chlorinated using bleaching
powder solution. A heavy chlorine dose of 3 to 5 mg/1 is applied at the receiving tank
so as to leave a residual chlorine of0.8mg/l in the filtered water. The previous practice
of post-chlorination has been discontinued and only pre-chlorination is done.

A mechanical flash mixer has been provided at the plant with the mixing
paddles directly connected to a 5 HP motor with a speed of 1440 rpm. No provision
for flocculation has been made at the plant. Due to inadequate flocculation, carry over
of floes to the filters especially during high turbidity period was reported.



227

Four rectangular sedimentation tanks with a detention time of 3 hm and SOR of
1.26 m/hr have been provided. No significant reduction in turbidity wag observed
after sedimentation (Table H.6). Occasionally, the settled water turbidity was more
than that of the raw water due to the addition of bleaching powder slurry for
pre-chlorination and absence of effective flocculation.

Filtration
The filters were underloaded due to reduced plant inflow. During second visit

only one filter was in operation and the other was under renovation. The depth of sand
in the filters was S3 cm with an E.S of 1.07 mm andU.C of 2.3. Neither the depth nor
the size of sand confirmed to CPHEEO recommendations. Since the filter media was
oversized, the performance of the filters was not satisfactory (Table 11.6). The filters
are backwashed routinely after 48 hours of run using water only for a duration of
10 minutes. The filter rate and headkws indicators were not in working condition.

Laboratory facilities
No laboratory facilities are available at the plant site for day-today control of

plant operation.

RECOMMENDATIONS

* When seepage water is pumped to the plant fortreatment, it should
be admitted to the receiving tank where chemical dosing is practised.
This will ensure proper treatment of water.

* The present practice of applying a heavy dose of chlorine to raw
water only,, is not desirable. Pre-chlorination, if necessary, and
postchlorination should be practised separately to ensure ' effective
disinfection.

* In the absence of flocculation facilities, the chemical addition and
pie-treatment is ineffective. One of the existing settling tanks could be
converted into a flocculator as per detail« supplied to the plant authorities.

* Since the filter sand is oversized, it should be replaced with sand
having E.S ofO.5-0.7 mm and U.C 1.3-1.7. The minimun depth ofsand
should be 60 cm.



BLEACHING POWDER
SOLH.

ALUM

RECEIVING

TANK
SETTLING

TANK •e

CNUHWNATtOW

e- FILTER
BEOS

CLEAR VWTER

RESERVOtt

CLEAR WATER
PUMP HOUSE

HO 11.2 BUAPUR WATER TREATMENT PLANT - SCHEMATIC



229

TABLE 11.4

PLANT SUMMARY DATA • BUAPUR

GENERAL

Name and location

Year of construction
(Augmentation if any)

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw water pumping

Pre-treatment

Coagulation

- Chemicals used
-Type of mixing
- Detention time

Flocculation

: Bijapur Water Works, Bijapur

: 1976

: 10 mid

: Municipal Council, Bijapur

: BhutanalTank

: Conventional with Rapid Sand Filters
(with prechlorination)

: Flow by gravity

: Alum solution
: Mechanical Flash Mixer
: 34 sec

-Method/Type of unit : Hydraulic channel with Baffles



230

Sedimentation

-Typeofunit(s)

- No. & size of unit(s)

- Surface overflow rate

- Detention time

Filtration

Type of unit(s)

- No. & size of unit(s)

- Rate of filtration

- Filter media

. Sand size

.Depth of sand

- Backwash arrangements

Method

. Wash water tank cap.

Disinfection

-Chemicals used

•Type of feed

Clear Water Reservoir

• No. & Capacity

- Pump details

Horizontal flow rectangular tanks

4 nos, 12.5 x 9.2 x 3.7 m - 2 units
9.2 x 5.5x3.7 m - 2 units

1.26 m/hr

2 hrs 56 minutes

Rapid gravity filters

2 nos, 7.6 m x 6.7 m each

4.1 m/hr

E.S.-1.07 mm, U.C.- 2.3

53 cm

Water wash only

400m3

Bleaching powder

Solution feed

One 1362 m3

2 nos, 170 HP and 200 HP 5.45 mid
and 6.54 mid capacity



231

TABLE 11.5

FHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OF

RAW AND FINISHED WATERS

BUAPUR WATER WORKS • »UAPUR

PARAMETERS
rnivuviDi jcaî j

Phyâico-cfaepiic.1

Tufbidity(NTU)

pH

Total Alkalinity
(CaCO,)

Conductivity (uS/cm)

Haidnetfl(CaCO})
Total

Carbonate

Non Caibooate

Calcium (Ca)

Magnesium (Mg)

Chlorides (Cl)

Sulphates (SOJ

Fluoride (F)

I VISIT

RAW

12.5

7.8

116

1340

124

116

8

18

19

34

19

0.2

Bacteriological (MPN/100 ml)

Total coUfonn

Fecal colifonn

Fecal streptococci

210

43

15

43

FINISHED

8.0

7.4

114

1061

126

114

12

21

18

45

0.2

0

0

0

0

. D VISIT

RAW

7.0

7.7

86

340

112

86

36

26

12

13

30

0.2

43*

23

23

43

FINISHED

4.7

7.3

79

337

112

79

33

25

12

13

33

0.2

4

0

0

0

Ul

RAW

4.5

7.5

no

493

123

110

13

34

9

15

33

0.2

93

23

23

9

visrr

FINISHED

-

7.2

110

544

118

110

8

33

9

15

35

0.2

-

-

-

-

All values except pH .Tuibidity and Conductivity ate expressed as mg/1



232

TABLE l l .é

PLANT PERFORMANCE AT VARIOUS STAGES OF TREATMENT

BUAPUR WATER WORKS - BLJAPUR

PARAMETERS

Tuibidity

(NTU)

T.CbUform

(MPN/100ml)

E&di
(MPN/100ml)

VISIT

I

n

m

I

n

m

i

n

m

RAW

WATER

12.5

7.0

4.5

210

43

93

15

23

23

SETTLED

WATER

8.0

6.5

7.0

240

IS

4

15

0

0

FILTERED

WATER

3.5

4.2

1.7

93

4

0

23

0

0

FINISHED

WATER

8.0

4.7

-

0

4

-

0

0

-



233

VANI VILAS WATER WORKS * MYSORE '

INTRODUCTION

The city of Mysore with a population of about 4.5 lakhs (1981 census) draws
its water supply from the KrishnarajaSagar dam constructed across the river Cauvery.
Raw water from the dam flows by gravity through the right bank low level canal to the
Vani Vilas treatment plant which is located at Hongally village 29 km from Mysore city.
The plant of 40 mid capacity commissioned in the year 1979 provides for conventional
treatment consisting of alum dosing, flash mixing, flocculation, sedimentation, rapid
gravity filtration and disinfection. The schematic flow sheet of the plant is shown in
Fig. 11.3 and the plant summary data is given in Table 11.7.

While the treatment plant is maintained by Kamataka Water Supply & Drainage
Board the distribution and revenue collection is by City Municipal Council.

PLANT APPRAISAL

Raw water quality and flow measurement
Due to impoundment at the Krishnaraja Sagar dam, the turbidity of raw water

is low even during rainy season and the physico-chemical characteristics are fairly
uniform throughout the year. The turbidity of raw water was less than 2 NTU during
study period (Table 11.8). The raw water flow to the plant is measured in a Parshall
flume fitted with a flow indicator and recorder which were in working condition. The
plant inflow during study period was only 22 mid (underloaded by nearly 45 %) due
to regulated water allocation because of drought.

Pre-treatment
Alum solution is used for coagulation and the dose is applied just prior to the

Parshall flume. Due to low turbidity of raw water (less than 2 NTU) a nominal dose
of 5 mg/1 was applied. Two mechanical flash mixing units have been provided of which
one is kept as a standby.

As the plant was underloaded, the detention time in flocculator and clarifier was
found to be 53 min and 280 min respectively. The turbidity of settled water was in the
range of 0.2-1.2 NTU (Table 11.9).

Filtration
The depth of sand in all the filters was around 60 cm. The headloss as well as

rate of flow indicators of all the filters were not in working condition. Due to
underloading, the rate of filtration was 2.3 m/hr only and filtrate turbidity was in the
range of 0.2-0.5 NTU. The filters were backwashed once in 24 hours with water only
for 15 minutes.



234

Disinfection
Filtered water is disinfected using chlorine gas and occasionally with bleaching

powder.Thechlorinatorwasnotin working condition and the chlorine dose is manually
regulated. The residual chlorine in the finished water was found to be 0.6 mg/1.

Laboratory facilities
Adequate laboratory facilities with necessary equipment and reagents required

for physico-chemical as well as bacteriological analysis of water have been provided at
the plant. Most of the instruments are not in working condition. The laboratory is
manned by technical assistant (non-graduate) who has undergone training sponsored
by CPHEEO.

RECOMMENDATIONS

* The filter appurtenances should be repaired and put into working order to
facilitate» proper operation and control.

* The instruments in the laboratory should be repaired and a trained chemist
with supporting staff should be appointed for proper control and monitoring of
die plant performance.



FLASH
MIXER

CHLORNATION

1.1. 1

mi.

#-»

CLEAR
WATER SUMP

RAPt) GRAVITY
FCTERS(4No»>

CL ARIFLOCCULATORS

FIG 11.3 MYSORE WATER TREATMENT PLANT - SCHEMATIC
8



236

TABLE 11.7

PLANT SUMMARY DATA • MYSORE

GENERAL

Name and location

Year of construction

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw water pumping

Raw. water flow measurement

Pre-treatment

Coagulation

- Chemicals used

-Type of mixing

- Detention time

Flocculation

- Method / Type of unit

- No. & Dimensions

- Detention time

: Vani Vilas Water Works, Mysore

: 1979

: 40 mid

: Kamataka Urban Water Supply
and Drainage Board

: Krishna Raja Sagar Dam

: Conventional with Rapid sand filters

: Flow by gravity

: Crystal Dial type flowmeter

: Alum (Solution)

: Flash mixer, 2 nos, (One standby)

: 1 minute

: Mechanical/Glariflocculator

: 2 nos, 13.1 m dia, 3.5 SWD

: 34 minutes



237

Sedimentation

-Typeofunit(s)

- No. & size of unit(s)

- Surface Overflow Rate

- Detention time

Filtration

-Typeofunit(s)

- No. A size of unit(s)

-Rate of filtration

- Filter media

.Sand size

.Depth of sand

- Backwash arrangements

.Method

. Wash water tank cap.

Disinfection

- Chemicals used

-Type of feed

Clear Water Reservoir

- Type, No. & size

-Pump details

: Radial flow Clariflocculator

: 2nos, 32.9mdi».,3.5inSWD

: 1.16 m/hr

: 180 minutes

: Rapid gravity filters

: 4 nos, 10.3 x 9.7 m each

: 4.8 m/hr

: B.S.-0.64mm,U.C.-1.64

: 60cm

: Water wash only

: 4 lakh litres

: Chlorine gas

: Solution feed

: RCC, one, rectangular 30 x 20 x 3.5 m

: 2 nos, centrifugal (one standby),100 HP each



23«

TABLE ILS

PHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OF

RAW AND nNBÜED WATERS

VANI VILAS WATER WORKS • MYSORE

PARAMETERS

Physico-chemical

Tiubidity(NTU)

pH

Total Alkalinity
(CaCO,)

Conductivity tuS/cm)

Haidoe«(CtCO})
Total

Caftwoaie

NoaCaiboaate

Calcium (Ca)

Magnesium (Mg)

Chlorides (Cl)

Sulphates (SOJ

Iron (Fe)

Fluoride (F)

I VISIT

RAW

0.5

7.2

122

979

64

64

0

11

9

14

ND

ND

0.3

BMtMMofical (MPN/100 ml)

Total coUform

Fecal colifonn

Fecal streptococci

230

23

23

23

FINISHED

0.3

7.1

128

734

64

64

0

12

9

14

ND

ND

0.3

0

0

0

0

n VISIT

RAW

1.0

7.2

80

1139

66

66

0

14

8

20

1

ND

ND

930

93

15

93

FINISHED

1.5

7.2

80

938

65

65

0

14

7

20

1

ND

ND

•

-

-

-

m

RAW ]

1.7

7.6

114

364

47

47

0

13

4

6

2

0.3

ND

150

150

93

93

VISIT

FINISHED

0.7

7.5

112

316

45

45

0

12

3

6

3

ND

ND

4

0

0

4

AH values except pH .Tufbidty and Cooductivfcy a n expressed a« mg/1

N.D.-Not detectable



239

TABLE 11.9

PLANT PERFORMANCE AT VARIOUS STACKS OF TREATMENT

VAN! VILAS WATER WORKS -MYSORE

PARAMETERS VISIT RAW SETTLED FILTERED FINISHED
WATER WATER WATER WATER

Tuibidity
(NTU)

T.Coüfbnn
(MPN/lOOml)

I

Ü

in

I

n

m

0.5

1.0

1.7

230

930

150

0.3

0.8

1.2

43

240

23

0.25

0.5

0.4

4

93

4

0.25

1.5

0.7

0

-

4

ECnli

(MPN/100ml)

23

15

m 93



240

SHIMOGA WATER TREATMENT PLANT - SHIMOGA

INTRODUCTION

Shimoga town in Karnataka with a population of about 1.5 lakhs ( 1981 census)
receives water from River Tunga after treatment at the Krishna Rajendra water works
situated 4 km from the town on the bank of the river Tunga. The plant designed to
treat 13.5 mid and commissioned in the year 1977 is maintained by the Shimoga
Municipal Council. The treatment plant is of conventional type with provision for
aeration, alum dosing, flash mixing, flocculation.sedimentation, rapid gravity filtration
and disinfection. The schematic flow sheet is shown in Fig. 11.4 and the plant summary
data is presented in Table 11.10.

PLANT APPRAISAL

Raw water quality
During the study period, raw water turbidity was in the range of 3.5-20 NTU with

low chlorides, hardness and fluorides. However, turbidity of raw water in river Tunga
was reported to be high during monsoon season. The iron content in the water varied
from 0.45-0.84 mg/l. Thecoliform count in raw water was in the range of 240 -2400
MPN per 100 ml (Table 11.11).

Raw water from intake well ( 5.5 m dia & 13 m deep) is pumped to the head
works through two pumps of 100 HP each (one standby). There is no pollution due to
industrial or domestic discharges in a stretch of one km upstream of intake except
washing and bathing by men and cattle

Pre-treatment
All the pre-treatment units have been designed for 27.3 mid while the filters are

designed for 13.5 mid only. The cascade aerator provided at the plant reduces iron
concentration in raw water by 50%.

The flow meter provided for measuring raw water inflow was not in working
condition. Alum solution is used for coagulation. The dose is decided arbitarily and not
based on regular jar tests. The quantity of alum used, was reported to vary from 100 kg
to 1500 kg per day depending upon the turbidity of raw waterMixing devices provided
in alum solutionising tanks were corroded and not in operation.

Flash mixing is carried out in a chamber of 3.5 m diameter through a 3 HP
motor. It was observed that the flash mixer was not put into continuous operation. Lot
of cracks were found in the flash mixing chamber walls.



241

Performance of the clarifier was satisfactory as observed from settled water
turbidity (0.3-1.2 NTU). Considerable reduction was observed in the bacterial count
following flocculation and sedimentation (Table 11.12).

Filtration
There are three rapid gravity filters each with a capacity of 4.5 mid. Normal

filter runs were reported to be 24 hrs. Performance of the filters was satisfactory as
observed from filtrate turbidity which was less than 2 NTU. The headloss indicators and
rate of flow indicators provided for the filters were not in working condition. Only water
is used for backwashing of the filters.

Disinfection
Chlorination is carried out using chlorine gas/bleaching powder. The vacuum

type chlorinator installed at the plant was not in working condition. Chlorine demand
of the filtered water was found to be 1.0 mg/1. While the residual chlorine in the finished
water was 0.8 mg/1. The finished water was free from coiiform. During one of the visits,
when bleaching powder was used for disinfection, an increase in turbidity of finished
water was observed.

Laboratory facilities
Adequate laboratory facilities with equipment like turbidimeter, residual

entérine kit, jar testing machine, oven and distillation still etc. have been provided at the
plant. But most of the instruments were out of order and trained laboratory personnel
were not available.

RECOMMENDATIONS

* Raw water flow meter needs immediate repairs to enable measurement
of plant inflow and process control.

* Regular jar tests need to be conducted to determine the optimum alum dose
requirement.

* Flash mixer- should be used continuously for proper coagulation of water.

* Instruments in the laboratory should be repaired and trained chemist should
be appointed for proper operation and control of the plant.



l/G RESERVOIR

O

INTAKE
WELL

PARSHALL
FLUME

UT1

CtARIFLÛCCULATOR

DISTRIBUTION

CASCAOE
AERATION

FLASH
MIXING

RAPID SAND
FILTERS

CHLORINATION
CHAMBER

FIG 11.4 SRKRISHNA RAJENDRA WATER IHEATMENT PLANT - SHIMOOA



243

TABLE 11.10

PLANT SUMMARY DATA - SIIIMOGA

GENERAL

Name and location

Year of construction

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw water pumping

-Rising main diameter

Rawwatcr flow measurement

Pre-treatment

Aeration

Coagulation

- Chemicals used

- Type of mixing

- Detention time

Flocculation

- Method / Type of unit

- No. & Dimensions

- Detention time

Shrikrishna Rajendra Water
Works, Shimoga (Kamataka)

1977

13.5 mid

City Municipal Council, Shimoga

River Tunga

Conventional with Rapid Sand Filters

Two nos, (one standby), 100 HP each

60 cm CI .

Mahindra and Mahindra, capacity 1200 m3/hr

Cascade aerator (3 steps)

Alum (10% solution)

Mechanical Flash Mixer, 3.5 m dia., 2.2 m depth

2 minutes

MechanicaiyClariflocculator

One, 14.8 m dia, 4.9 m SWD

80 minutes



244

SedimentatftM

-Typeofunit(s)

- No. & size of unit(s)

- Detention time

Filtration

- Type of unit(s)

- No. & size of unit(s)

- Rate of filtration

- Filter media

. Sand size

. Depth of sand

- Backwash arrangements

.Method

- Washwater tank cap.

Disinfection

-Chemicals used

-Type of feed

• Chlorinator Details

Clear Water Reservoir

- Type, No.& Capacity,

- Pumg details

Clariflocculator

One, 34.6 m dia. and 4.9mSWD

4 hrs (for 13.5 mid)

Rapid Gravity Filters

3 nos, S.8 m x 5.8 m each

5m/hr

E.S.-0.45mm,U.C.-1.4

70 cm

Water wash only

136 m3

Chlorine gas, Bleaching powder

Solution feed

Vacuum type.cap 960 gm/hr

RCC, one, 227 m3

2 nos, centrifugal, 250 HP each



245

TABLE 11.11

PHYSICO-CHEMICAL AND BACTERIOLOGICAL QUALITY OF
RAW AND FINISHED WATERS

SH1MOCA WATER TREATMENT PLANT - SHIMOGA

PARAMETERS

Tuibidity(NTU)

pH

Total Alkalinity
(CaCO,)

Conductivity (uS/cin)

Haidness (CaCO,)
Total

Caifoonate

Non Carbonate

Calcium (Ca)

Magnesium (Mg)

Chloride« (Q)

Sulphates (SO4)

Iron (Fe)

Fluoride (F)

I

RAW

3.5

7.1

52

772

16

16

0

5

1

19

4

0.5

0.1

Bacteriological (MPN/100 ml)

Total colifonn

Fecal colifonn

£L£oJi

Fecal streptococci

2400

430

430

23

VISIT

FINISHED

5.2

7.1

50

-

24

24

0

6

2

16

2

0.2

0.1

0

0

0

0

II

RAW

8.6

7.1

64

877

36

36

0

9

3

22

8

0.7

<0.1

240

23

4

9

VISIT

FINISHED

2.5

7.2

60

932

34

34

0

8

3

22

13

0.3

<0.1

0

0

0

3

III

RAW I

20.0

7.0

26

102

24

24

0

6

2

9

6

0.8

<0.1

240

93

23

23

VISIT

TNISHED

2.2

7.7

24

99

24

24

0

6

2

9

6

0.2

<0.1

0

0

0

0

All values except pH .Turbidity and Conductivity ate expressed as mg/I



246

TABLE 11.12

PLANT PERFORMANCE AT VARIOUS STAGES OF TREATMENT

SHIMOGA WATER TREATMENT PLANT - SHIMOGA

PARAMETERS VISIT RAW SETTLED FILTERED FINISHED
WATER WATER WATER WATER

Turbidily I 3.5 2.5 2 5.2
(NTU)

0 8.6 2.0 1.5 2.S

Ul 20 8 2 2.2

I 2400 460 0

T.Colifoim n 240 43 4
(MPN/100ml)

ffl 240 43 43

430 43

(MPN/lOOml)
m 23



247

CALICUT WATER WORKS - MAVOOR

INTRODUCTION

Calicut town in Kerala draws its water supply from river Chaliyar. The water
works designed to serve a population of 2.66 lakhs at the rate of 125 Ipcd is located
at Mavoor which is about 20 km from Calicut. The treatment plant commissioned in
the year 1971 provides for conventional pre-treatment with alum followed by
sedimentation, rapid sand filtration and chlorination. The schematic flow sheet is shown
in Fig. 12.1 and the plant summary data is presented in Table 12.1. The plant is
operated and maintained by the Kerala Water Authority.

PLANT APPRAISAL

Raw water quality and flow measurement
Though the Chaliyar river is perennial, the surface flow in the river gets

considerably reduced during summer. During such periods, the flow is diverted to the
intake point by constructing earthen bunds on the downstream side. No major source
of pollution exists in the nearby vicinity of the intake.- The chemical quality parameters
of raw water are within the range (Table 12.2).

• A Venturi flume has been provided at the inlet channel to measure the plant
inflow. However, there was no flow indicating device. The plant inflow was actually
measured at the time of the visit by installing a weir upstream of the flume and
recording the head over the weir. The plant inflow was found to be 28.6 mid against the
design value of 36 mid. A perusal of available records indicated that the plant had
received 34 mid of raw water during the period 1979-80. The raw water pumps were
operating at a decreased efficiency, it was noticed.

Pre-treatment
Alum and lime are added in sequence at the hydraulic jump in the raw water

inlet channel. These chemicals, however, were added in an uncontrolled manner,
without proper solution dosing system. The consumption of chemicals was reported to
be of the order of 1 SO kg/day of alum and 100 kg/day of lime equivalent to a dose of
S mg/1 and 3 mg/1 of alum and lime respectively for a raw water turbidity of 2 NTU.
Adequate stock of chemicals was found at the plant. The flocculating paddles and sludge
scrapers in both the clariflocculators were found in disuse. The poor operation of pre-
treatment units was found to result in deterioration of settled water quality as evident
from the turbidity which was 6 NTU as against a raw water turbidity of only 2 NTU
(Table 12.3).



248

Filtration
The filter appurtenances such as the rate of flow controllers, the rate setters,

headloss indicators etc. of all the four filters were non functional for one reason or
another. In the absence of any reliable flow rate controlling system, all the four filters
were operated at an arbitrarily adjusted filtration rates. The normal frequency of filter
backwashing was reported to be once in 24 hours, irrespective of head loss or filtrate
turbidity. Considerable quantity of sand was found lost from the filters due to defective
backwashing. During the visit, the turbidity removal in the filters was only marginal
as observed from the filtrate turbidity of4NTU while the influent turbidity was 6 NTU
(Table 12.3),

Disinfection

Pressure type chlorinator has been installed at the water works. The dose of
chlorine applied was found to be 1 mg/1 which was found inadequate to ensure a
minimum residual chlorine of 0.2 mg/1 in the distribution system.

Laboratory facilities

Although laboratory equipment such as pH meter, turbidimeter and jar test
apparatus etc. were available at the plant, these were not in good working condition
and hence in disuse. No chemist has been posted at the plant and no regular monitoring
of water quality at various stages of treatment is carried out.

Plant staff

The staff at the water works include Assistant Engineers (2 nos.), Work
superintendent (3 nos.), Operators (12 nos.) Electricians and fitters. The filter operators
have not received any formal training.

Financial aspects

The approximate annual expenditure towards operation and maintenance of the
treatment plant was reported to beRs.35 lakhs.while the annual revenue from the sale
of water has been about Rs. 20 lakhs. The cost of treatment works out to about Rs.

RECOMMENDATIONS

* The efficiency of raw water pumps has decreased by about 25 per cent. It
is, therefore, necessary to repair/replace the pumps so as to ensure that their
capacity matches with the rated capacity of the treatment plant.

• The existing raw water flow measuring device may be got either repaired
or replaced with a new device of suitable capacity range.



249

• Simple, constant head chemical solution . dosing systems should be
installed for controlled dosing of alum and lime. Dosages of chemicals should be
decided on the basis of jar tests to be conducted regularly.

• Equipment such as turbidimeter, jar test apparatus and pH meter etc.,
provided at the plant should be made operative and maintained in good working
condition.

• All the mechanical equipment and appurtenances of clariflocculators
and rapid gravity filters should be made operative and maintained properly.

• The plant operators need training for improved operation and
maintenance.

• A qualified, trained chemist should be posted at the plant for routine water
quality testing and process control.



CHEMICAL
AOOITION

CHLORINATION

RAW WATER

FROM CHALIYAR
RIVER

AERATOR
HYDRAULIC

PUMP
CLARIFLOCCULATOR RAPID GRAVITY FILTERS

12 NOS.)

CLEAR

WATER

RESERVOIR

TO DISTRIBUTION

FIG 12.1 CALICUT WATER WORKS, MA VOOR - SCHEMATIC



251

TABLE 12.1

PLANT SUMMARY DATA - CALICUT

GENERAL

Name and location

Year of construction

Design capacity

O & M Agency

Raw water source

Treatment flowsheet

ENGINEERING

Raw Water Pumping

- Rising main

Raw water flow measurement

Pre-treatntent

Aeration

Coagulation

- Chemicals used

- Type of mixing

Hocculation

- Method / Type of unit

- No. & Dimensions

- Detention time

Calicut Water Works, Mavoor

1971

36 mid

Kerala Water Authority

Chaliyar River

Conventional with rapid sand

sand filters

2 Nos., 250 HP each with discharge

capacity of 315 lpm

ôOOmmdia. Cast Iron, 350 m length

Venturi Flume

Cascades, 5 Nos.

Alum & Lime